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1 Certificate of Conformity

Product:
Brand:

Test Model:
Sample Status:
Applicant:
Test Date:

Standards:

LTE M.2 Module
FOXCONN
T77W968

Engineering sample

HON HAI PRECISION IND. CO., LTD.

Mar. 18 to 26, 2021

47 CFR FCC Part 96, Subpart E

The above equipment has been tested by Bureau Veritas Consumer Products Services (H.K.) Ltd.,

Taoyuan Branch, and found compliance with the requirement of the above standards. The test record, data

evaluation & Equipment Under Test (EUT) configurations represented herein are true and accurate accounts

of the measurements of the sample’s RF characteristics under the conditions specified in this report.

Prepared by :

Approved by :

P

i

/

. Jw,’a\:‘ Lo

Joyce kuo / Specialist

Apr. 08, 2021

Clark Lin / Technical Manager

Apr. 08, 2021
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[BUREALU |
2  Summary of Test Results
47 CFR FCC Part 96
FCC
Test ltem Result Remarks

Clause
2.1046 Maximum Peak Output Power and ) o
96.41(b) Maximum EIRP Pass Meet the requirement of limit.
2.1047 Modulation characteristics Pass Meet the requirement
96.41(a) q :
96.41(qg) Peak to Average Ratio Pass Meet the requirement of limit.
2.1049 Emission Bandwidth Pass Meet the requirement of limit.
2.1055 Frequency Stability Pass Meet the requirement of limit.
2.1051 . .. . .

Conducted Spurious Emissions Pass Meet the requirement of limit.
96.41(e)
21053 Meet the requirement of limit.

Radiated Spurious Emissions Pass Minimum passing margin is -22.17dB
96.41(e) at 16020MHz.

Note:

Determining compliance based on the results of the compliance measurement, not taking into account
measurement instrumentation uncertainty.

2.1 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests performed on the
EUT as specified in CISPR 16-4-2:

Expanded Uncertainty

Measurement Frequency (k=2) (1)
) o 9kHz ~ 30MHz 3.1dB
Radiated Emissions up to 1 GHz
30MHz ~ 1GHz 5.4 dB
1GHz ~ 18GHz .
Radiated Emissions above 1 GHz 5.0dB
18GHz ~ 40GHz 5.3dB

2.2 Modification Record

There were no modifications required for compliance.
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3 General Information
3.1 General Description of EUT

Product LTE M.2 Module
Brand FOXCONN
Test Model T77W968
Status of EUT Engineering sample
Power Supply Rating DC 3.3V from host equipment
Modulation Type QPSK, 16QAM, 64QAM

. TX: 3552.5 ~ 3597.5 MHz
Operating Frequency LTE Band 42C

RX: 3552.5 ~ 3597.5 MHz

Channel Bandwidth 5MHz, 10MHz, 15MHz & 20MHz

QPSK: 22.68 dBm
LTE Band 42C | Channel Bandwidth 20+20MHz | 16QAM: 22.26 dBm
64QAM: 21.84 dBm
QPSK: 22.74 dBm
LTE Band 42C | Channel Bandwidth 20+20MHz | 16QAM: 22.54 dBm
64QAM: 21.98 dBm
QPSK: 37M5G7D
Emission Designator LTE Band 42C | Channel Bandwidth 20+20MHz | 16QAM: 37M6D7W
64QAM: 37M4D7W

Max. EIRP Power
(dBm/10MH2z)

Max. EIRP Power
(Full Power)

Antenna Type Refer to Note
Antenna Connector Refer to Note
Accessory Device NA
Data Cable Supplied NA

Note:

1. This report is prepared for FCC Class Il permissive change. The difference compared with the original
report is as the following information:

€ Added the LTE Band 42, LTE Band 42C and LTE Band 48.

2. According to above condition, all test items need to be performed. And all data are verified to meet the
requirements. Only LTE Band 42C test data was records this test report, for LTE Band 42 and LTE Band
48 test data refer to the other test report (Report No.: RFBHQN-WTW-P20120273-4)

3. The EUT incorporates a 1T4R function.
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4. The antennas provided to the EUT, please refer to the following table:

Antenna . . Frequency range Cable
No. Antenna Net Gain(dBi) (MH2) Antenna Type |Connecter Type Length
1 Please refer to below table 699~803 PIFA i-pex(MHF) 100mm
791~960 :
2 Please refer to below table 1447 9~1606 PIFA i-pex(MHF) 100mm
1710~2170 :
3 Please refer to below table 2500~2690 PIFA i-pex(MHF) 100mm
5110~5925 :
4 Please refer to below table (for LAA RX) PIFA i-pex(MHF) 100mm
5 Please refer to below table 2305~2315 Dipole i-pex(MHF) 80mm
6 Please refer to below table 3500~3700 PCB i-pex(MHF) 100mm
Antenna gain list
Antl\tla(r)ma Band Freq. Range (MHz) Gain (dBi)
3 WCDMA |1 (B2) 1850~1910 4.92
3 WCDMA IV (B4) 1710~1755 5.99
2 WCDMA V (B5) 824~849 2.68
3 LTE Band (2) 1850~1910 4.92
3 LTE Band (4) 1710~1755 5.99
2 LTE Band (5) 824~849 2.68
3 LTE Band (7) 2500~2570 5.2
1 LTE Band (12) 698~716 4.17
1 LTE Band (13) 777~787 3.05
1 LTE Band (14) 788~798 2.87
1 LTE Band (17) 704~716 4.17
3 LTE Band (25) 1850~1915 4.92
2 LTE Band (26) 814~849 2.92
5 LTE Band (30) 2305~2315 3.02
3 LTE Band (38) 2570~2620 4.82
3 LTE Band (41) 2496~2690 5.38
6 LTE Band 42 3550~3700 0.92
6 LTE Band 48 3550~3700 0.92
3 LTE Band (66) 1710~1780 5.99
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5. E-UTRA CA configuration / Bandwidth combination set.

E-UTRA CA configuration / Bandwidth combination set

Component carriers in order of increasing carrier frequency | Maximum Bandwidth
EUTRACA | Uplink CA | oy el bandwidths f Channel bandwidths for | 2998924 | oo pination
configuration | configurations annet bandwidtns for annet bandwidtns for bandwidth inatl
carrier [MHz] carrier [MHz] [MHZ] set
5, 10, 15, 20 20
40 0
20 5, 10, 15
CA_42C CA_42C
- 10, 15, 20 20
40 1
20 10, 15

6. The above EUT information is declared by manufacturer and for more detailed features description,
please refer to the manufacturer's specifications or user's manual.

7. The above Antenna information is declared by manufacturer and for more detailed features description,
please refer to the manufacturer's specifications, the laboratory shall not be held responsible.
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3.11

Test Mode Applicability and Tested Channel Detail

In the original test report, pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates, XYZ axis and antenna ports
The worst case was found when positioned on X-plane. Following channel(s) was (were) selected for the final

test as listed below:

Band 42 (CA 42C)

Test Item

Available Channel

Tested Channel

Channel
Bandwidth

Modulation

43190 to 43292
43388 to 43490

43190 (3560.0MHz)+
43388 (3579.8MHz),
43241 (3565.1MHz)+
43439 (3584.9MHz),
43292 (3570.2MHz)+
43490 (3590.0MHz)

20MHz+20MHz

QPSK, 16QAM, 64QAM

43190 to 43341
43361 to 43512

43190 (3560.0MHz)+
43361 (3577.1MHz),
43265 (3567.5MHz)+
43436 (3584.6MHz),
43341 (3575.1MHz)+
43512 (3592.2MHz)

20MHz+15MHz

QPSK, 16QAM, 64QAM

43190 to 43391
43334 to 43535

43190 (3560.0MHz)+
43334 (3574.4MHz),
43335 (3574.5MHz)+
43479 (3588.9MHz),
43391 (3580.1MHz)+
43535 (3594.5MHz)

20MHz+10MHz

QPSK, 16QAM, 64QAM

Maximum Output Power

43190 to 43440
43307 to 43557

43190 (3560.0MHz)+
43307 (3571.7MHz),
43315 (3572.5MHz)+
43432 (3584.2MHz),
43440 (3585.0MHz)+
43557 (3596.7MHz)

20MHz+5MHz

QPSK, 16QAM, 64QAM

43115 to 43373
43232 to 43490

43115 (3553.3MHz)+
43232 (3565.0MHz),
43244 (3565.4MHz)+
43361 (3577.1MHz),
43373 (3578.3MHz)+
43490 (3590.0MHz)

5MHz+20MHz

QPSK, 16QAM, 64QAM

43140 to 43346
43284 to 43490

43140 (3555.5MHz)+
43284 (3569.9MHz),
43242 (3565.2MHz)+
43386 (3579.6MHz),
43346 (3575.6MHz)+
43490 (3590.0MHz)

10MHz+20MHz

QPSK, 16QAM, 64QAM

43165 to 43319
43336 to 43490

43165 (3557.8MHz)+
43336 (3574.9MHz),
43242 (3565.2MHz)+
43413 (3582.3MHz),
43319 (3572.9MHz)+
43490 (3590.0MHz)

15MHz+20MHz

QPSK, 16QAM, 64QAM

Frequency Stability

43190 to 43292
43388 to 43490

43241 (3565.1MHz)+
43439 (3584.9MHz)

20MHz+20MHz

QPSK
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Occupied Bandwidth

43190 to 43292
43388 to 43490

43190 (3560.0MHz)+
43388 (3579.8MHz),
43241 (3565.1MHz)+
43439 (3584.9MHz),
43292 (3570.2MHz)+
43490 (3590.0MHz)

20MHz+20MHz

QPSK

43190 to 43292
43388 to 43490

43190 (3560.0MHz)+
43388 (3579.8MHz),
43241 (3565.1MHz)+
43439 (3584.9MHz),
43292 (3570.2MHz)+
43490 (3590.0MHz)

20MHz+20MHz

16QAM

43190 to 43292
43388 to 43490

43190 (3560.0MHz)+
43388 (3579.8MHz),
43241 (3565.1MHz)+
43439 (3584.9MHz),
43292 (3570.2MHz)+
43490 (3590.0MHz)

20MHz+20MHz

64QAM

Peak to Average Ratio

43190 to 43292
43388 to 43490

43190 (3560.0MHz)+
43388 (3579.8MHz),
43241 (3565.1MHz)+
43439 (3584.9MHz),
43292 (3570.2MHz)+
43490 (3590.0MHz)

20MHz+20MHz

QPSK

43190 to 43292
43388 to 43490

43190 (3560.0MHz)+
43388 (3579.8MHz),
43241 (3565.1MHz)+
43439 (3584.9MHz),
43292 (3570.2MHz)+
43490 (3590.0MHz)

20MHz+20MHz

16QAM

43190 to 43292
43388 to 43490

43190 (3560.0MHz)+
43388 (3579.8MHz),
43241 (3565.1MHz)+
43439 (3584.9MHz),
43292 (3570.2MHz)+
43490 (3590.0MHz)

20MHz+20MHz

64QAM

Conducted Emission

43190 to 43292
43388 to 43490

43190 (3560.0MHz)+
43388 (3579.8MHz),
43241 (3565.1MHz)+
43439 (3584.9MHz),
43292 (3570.2MHz)+
43490 (3590.0MHz)

20MHz+20MHz

QPSK

Radiated Emission

43190 to 43292
43388 to 43490

43190 (3560.0MHz)+
43388 (3579.8MHz),
43241 (3565.1MHz)+
43439 (3584.9MHz),
43292 (3570.2MHz)+
43490 (3590.0MHz)

20MHz+20MHz

QPSK

Note:

1.

All supported modulation types were evaluated. The Worst case of QPSK was selected. Therefore, the
Frequency Stability, Peak to Average Ratio, Conducted Emission and Radiated Emission were presented
under QPSK mode only.

All test items were performed on worst combination modes and record in test report, except RF output
power.
LTE CA mode is similar to digital modulation in LTE single frequency band, so please refer to BV CPS
report no.: RFBHQN-WTW-P20120273-4 for the modulation characteristics data of CA mode.
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Test Condition:
Test Item Environmental Conditions nput Power Tested By
(System)

Maximum Output Power 24deg. C, 63%RH 120Vac, 60Hz Charlie Yang
Modulation Characteristics 24deg. C, 58%RH 120Vac, 60Hz Charlie Yang
Frequency Stability 24deg. C, 58%RH 120Vac, 60Hz Charlie Yang
Occupied Bandwidth 24deg. C, 58%RH 120Vac, 60Hz Charlie Yang
Peak to Average Ratio 24deg. C, 58%RH 120Vac, 60Hz Charlie Yang
Conducted Emission 24deg. C, 58%RH 120Vac, 60Hz Charlie Yang

Radiated Emission 25deg. C, 75%RH 120Vac, 60Hz Ryan Du
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3.2 Description of Support Units

The EUT has been tested as an independent unit together with other necessary accessories or support units.
The following support units or accessories were used to form a representative test configuration during the

tests.
ID Product Brand Model No. Serial No. FCCID Remarks
A. Test Tool Foxconn NA NA NA Supplied by client
B. Adapter ASUS EXA1205UA NA NA Provided by Lab
C. Micro SIM Card NA NA NA NA Provided by Lab
D. Simulator Keysight E7515A MY56030229 NA Provided by Lab
Note:

1. All power cords of the above support units are non-shielded (1.8m).

ID Descriptions Qty. Length (m) Shielding (Yes/No) Cores (Qty.) Remarks
1. USB Cable 1 1 Yes 0 Provided by Lab
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3.2.1 Configuration of System under Test
;; WWAN
EUT
1©) Micro SIM ]
Card
(A) Test Tool
' Micro SIM
USB Port
1)
(B) Adapter
Remote Site

ggg WWAN

(D) LTE
Simulator
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3.3 General Description of Applied Standards and References

The EUT is a RF Product. According to the specifications of the manufacturer, it must comply with the
requirements of the following standards and references:

Test Standard:

47 CFR FCC Part 2

47 CFR FCC Part 96, Subpart E
ANSI/TIA/EIA-603-E 2016

ANSI 63.26-2015

All test items have been performed and recorded as per the above standards.

References Test Guidance:
KDB 971168 D01 Power Meas License Digital Systems v03r01
KDB 940660 D01 Part 96 CBRS Eqpt v02

All test items have been performed and recorded as per the above standards and KDB test guidance.
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4 Test Types and Results
4.1 Maximum Output Power Measurement
4.1.1 Limits of Maximum Output Power Measurement
. Maximum EIRP
Device
(dBm/10 MHz)
X End User Device 23
] Category A CBSD 30
] Category B CBSD 47
4.1.2 Test Setup
Radiated Measurement Method
Ant. Tower 1-4m
Variable
EUT& 3m
Support Units | I
Turn Table D L
Absorber
A, —
1
soenl T AMAMATAAA
= T
Ground Plane
Test Receiver
\ | —
O O 0 O
B 0 0 0 o=y
Conducted Measurement Method
Spectrum
EUT Attenuator | Analyzer
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4.1.3 Test Instruments

For radiated emissions test:

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. SERIAL NO.

MANUFACTURER DATE UNTIL

Test Receiver N9038A MY54450088 | July 06,2020 | July 05, 2021

Keysight

Er,\‘j?lmp"f'er EMC001340 980142 May 25, 2020 | May 24, 2021

Loop Antenna EM-6879 264 Mar. 05, 2021 | Mar. 04, 2022

Electro-Metrics

RF Cable 5D-FB LOOPCAB-001 | Jan. 07,2021 | Jan. 06, 2022

RF Cable 5D-FB LOOPCAB-002 | Jan. 07,2021 | Jan. 06, 2022

Pre-Amplifier ZFL-1000VH2 QA0838008 Oct. 20,2020 | Oct. 19, 2021

Mini-Circuits

Trilog Broadband

Antenna VULB 9168 9168-361 Nov. 05, 2020 | Nov. 04, 2021

SCHWARZBECK

RF Cable 8D 966-3-1 Mar. 16, 2021 | Mar. 15, 2022

RF Cable 8D 966-3-2 Mar. 16, 2021 | Mar. 15, 2022

RF Cable 8D 966-3-3 Mar. 16, 2021 | Mar. 15, 2022

Fixed attenuator UNAT-5+ PAD-3m-3-01 | Sep. 24,2020 | Sep. 23, 2021

Mini-Circuits

Horn_Antenna

SO ARZBECK BBHA9120-D 9120D-406 Nov. 22, 2020 | Nov. 21, 2021

Er,\‘;g?mp"f'er EMC12630SE 980384 Jan. 11,2021 | Jan. 10, 2022

RF Cable EMC104-SM-SM-1500 | 180504 Apr. 29, 2020 | Apr. 28, 2021

RF Cable EMC104-SM-SM-2000 | 180601 June 09, 2020 | June 08, 2021

RF Cable EMC104-SM-SM-6000 | 180602 June 09, 2020 | June 08, 2021

Spectrum Analyzer N9030A MY54490679  |July 13,2020 |July 12, 2021

Keysight

Eﬁémp"f'” EMC184045SE 980387 Jan. 11,2021 | Jan. 10, 2022

Horn_Antenna

SO ARZBECK BBHA 9170 BBHA9170519 | Nov. 22, 2020 | Nov. 21, 2021

RF Cable EMC102-KM-KM-1200 | 160924 Jan. 11, 2021 | Jan. 10, 2022

RF Cable EMC-KM-KM-4000 200214 Mar. 10, 2021 | Mar. 09, 2022

Software ADT_Radiated Vv8.7.08 NA NA NA

Antenna Tower & Turn

Table MF-7802 MF780208406 | NA NA

Max-Full

Boresight Antenna FBA-01 FBA-SIPO1 NA NA

Fixture

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are traceable to
NML/ROC and NIST/USA.

2. The test was performed in 966 Chamber No. 3.

3. Tested Date: Mar. 26, 2021
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For other test items:

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. SERIAL NO.

MANUFACTURER DATE UNTIL

gf’g?r”m Analyzer FSV40 100964 May 29, 2020  |May 28, 2021

Spectrum Analyzer N9030A MY54490679 July 13,2020 |July 12, 2021

Keysight

Power meter ML2495A 1529002 July 22,2020  |July 21, 2021

Anritsu

Power sensor MA2411B 1339443 July 22,2020  |July 21, 2021

Anritsu

Fixed Attenuator MDCS18N-10 MDCS18N-10-01  |Apr. 14,2020  |Apr. 13, 2021

Mini-Circuits

Mech Switch Absorptive

M Coreuits MSPATA-18+ 0140 Feb. 05,2021  |Feb. 04, 2022

FXD ATTEN

M it BW-S3W2+ MN71981 Feb. 05,2021  |Feb. 04, 2022
ADT_RF Test Software

Software V6.6.5.4 NA NA NA

NOTE: 1. The test was performed in Oven room 2.

2. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
3. Tested Date: Mar. 18, 2021
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4.1.4 Test Procedures

Conducted output power measurement

1. Connect the DUT transmitter output to the spectrum analyzer via coaxial cable while ensuring proper

impedance matching.

Set span to at least 2 times the OBW.

Set RBW = 1-5% of the OBW, not to exceed 1 MHz.

Set VBW = 3 x RBW.

Set number of points in sweep = 2 x span / RBW.

Sweep time = auto-couple.

Detector = RMS (power averaging).

If the EUT can be configured to transmit continuously (i.e., burst duty cycle = 98%), then set the trigger to

free run.

If the EUT cannot be configured to transmit continuously (i.e., burst duty cycle < 98 %), then use a sweep

trigger with the level set to enable triggering only on full power bursts and configure the EUT to transmit at

full power for the entire duration of each sweep. Ensure that the sweep time is less than or equal to the
transmission burst duration.

10. Trace average at least 100 traces in power averaging (i.e., RMS) mode.

11. For conducted output power, compute the power by integrating the spectrum across the 10 MHz of the
signal using the instrument’s band power measurement function. If the instrument does not have a band
power function, then sum the spectrum levels (in linear power units) at intervals equal to the RBW
extending across the 10MHz of the spectrum.

12. For full power measurement, compute the power by integrating the spectrum across the EBW of the
signal using the instrument’s band power measurement function. If the instrument does not have a band
power function, then sum the spectrum levels (in linear power units) at intervals equal to the RBW
extending across the EBW of the spectrum.

13. EIRP = Conducted Power + Antenna Gain

ONOOA~WN

©

Maximum EIRP
The relevant equation for determining the maximum ERP or EIRP from the measured RF output power is
given in Equation as follows:

ERP or EIRP = Pmeas + Gt
where

ERP or EIRP effective radiated power or equivalent isotropically radiated power, respectively
(expressed in the same units as Pweas, €.9., dBm or dBW)

Pmeas measured transmitter output power or PSD, in dBm or dBW
Gr gain of the transmitting antenna, in dBd (ERP) or dBi (EIRP)

4.1.5 Deviation from Test Standard

No deviation.

4.1.6 EUT Operating Conditions

The software provided by client to enable the EUT under transmission condition continuously at lowest,
middle and highest channel frequencies individually.
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4.1.7 Test Results
Conducted Output Power (dBm)
LTE Band 42CA_Full Power
Measurement
PCC scc Power
Con Com- uL UL Tx Power
fugure | bination B BW | Modu | RB RB uL Frea. |Band BW | Modu | RB | RB uL Fre with UL-CA
(MHz)| lation | Size | Offset | Chan. (MHCLI) (MHz) | lation |Size | Offset | Chan. (MHqZ') Active (dBm)
Total
1 0 1| g9 7.43
42 20 | QPSK 43190| 3560 | 42 20 | QPsk 43388|3579.8
1 99 1 0 21.82
Intra
Band 1 0 1| 99 7.56
Conti. | 42C | 42 | 20 | QPsK 43241(3565.1| 42 | 20 | QPSK 43439(3584.9
1 99 1 0 21.71
guous
1 0 1 99 7.64
42 | 20 | QPSK 43292|3570.2| 42 | 20 | QPSK 43490| 3590
1 99 1 0 21.67
1 0 1| 74 7.45
42 | 20 | QPSK 43190| 3560 | 42 | 15 | QPSK 43361(3577.1
1 99 1 0 21.61
Intra
Band 1 0 1| 74 7.49
Conti. | 42C | 42 | 20 | QPsK 43265(3567.5| 42 | 15 | QPSK 43436 3584.6
1 99 1 0 21.56
guous
1 0 1| 74 7.23
42 | 20 | QPSK 43341|3575.1| 42 | 15 | QPSK 43512|3592.2
1 99 1 0 21.51
1 0 1| 49 7.32
42 | 20 | QPSK 43190| 3560 | 42 | 10 | QPSK 43334|3574.4
1 99 1 0 21.46
Intra
Band 1 0 1| 49 7.54
Conti. | 42C | 42 | 20 | QPsK 43335(3574.5| 42 | 10 | QPSK 434793588.9
1 99 1 0 21.41
guous
1 0 1| 49 7.48
42 | 20 | QPSK 43391|3580.1| 42 | 10 | QPSK 43535|3594.5
1 99 1 0 21.21
1 0 1| 24 7.39
42 | 20 | QPSK 43190| 3560 | 42 5 | QPSK 43307|3571.7
1 99 1 0 21.39
Intra
Band 1 0 1| 24 7.47
Conti-| #2C | 42 | 20 | QPSK 43315(35725| 42 | 5 | QPSK 43432|3584.2
1 99 1 0 21.27
guous
1 0 1| 24 7.56
42 | 20 | QPSK 43440| 3585 | 42 5 | QPSK 43557|3596.7
1 99 1 0 21.43
1 0 1 99 7.62
42 5 | QPSK 43115(3552.5| 42 | 20 | QPSK 43232|3564.2
1 24 1 0 21.41
Intra
Band 1 0 1| 99 7.47
Conti-| %2 | 42 | 5 | QPSK 43244|3565.4| 42 | 20 | QPSK 43361(3577.1
1 24 1 0 21.36
guous
1 0 1| 99 7.56
42 5 | QPSK 43373|3578.3| 42 | 20 | QPSK 43490| 3590
1 24 1 0 21.19
1 0 1 99 7.44
42 | 10 | QPSK 43140| 3555 | 42 | 20 | QPSK 43284|3569.4
1 49 1 0 20.35
Intra
Band 1 0 1| 99 7.42
Conti. | 42C | 42 | 10 | QPSK 43242(3565.2| 42 | 20 | QPSK 43386(3579.6
1 49 1 0 20.22
guous
1 0 1| 99 7.58
42 | 10 | QPSK 43346|3575.6| 42 | 20 | QPSK 43490| 3590
1 49 1 0 20.33
1 0 1 99 7.39
42 | 15 | QPSK 43165|3557.5| 42 | 20 | QPSK 43336(3574.6
1 74 1 0 21.23
Intra
Band | .o 1 0 1| 99 7.41
Conti- 42 | 15 | QPSK 43242|3565.2| 42 | 20 | QPSK 43413|3582.3
1 74 1 0 20.62
guous
1 0 1| 99 7.47
42 | 15 | QPSK 43319(3572.9| 42 | 20 | QPSK 43490| 3590
1 74 1 0 21.55

Report No.: RFBHQN-WTW-P20120273-5

Page No. 20 /57

Report Format Version: 6.1.1




0

Tazs

Measurement
PCC scc Power
Con Com- uL UL Tx Power
fugure | bination B BW | Modu | RB RB UL Fre Band BW | Modu | RB| RB UL Fre with UL-CA
(MHz)| lation | Size | Offset | Chan. (MHCLI) (MHz) | lation |Size | Offset | Chan. (MHqZ') Active (dBm)
Total
1 0 1| 99 7.03
42 | 20 |16QAM 43190| 3560 | 42 | 20 [16QAM 43388|3579.8
1 99 1 0 21.62
Intra
Band 1 0 1| 99 7.18
Conti- | 42C 42 | 20 |16QAM 43241|3565.1| 42 | 20 |16QAM 43439|3584.9
1 99 1 0 21.46
guous
1 0 1| 99 7.26
42 | 20 |16QAM 43292|3570.2| 42 | 20 |16QAM 43490| 3590
1 99 1 0 21.35
1 0 1| 99 7.05
42 | 20 |16QAM 43190| 3560 | 42 | 15 |16QAM 43361|3577.1
1 99 1 0 20.92
Intra
Band 1 0 1| 99 7.10
Conti- | 42C 42 | 20 |16QAM 43265|3567.5| 42 | 15 |16QAM 43436|3584.6
1 99 1 0 21.40
guous
1 0 1| 99 6.87
42 | 20 |16QAM 43341|3575.1| 42 | 15 |16QAM 43512|3592.2
1 99 1 0 21.26
1 0 1| 99 6.92
42 | 20 |16QAM 43190| 3560 | 42 | 10 [16QAM 43334(3574.4
1 99 1 0 21.16
Intra
Band 1 0 1| 99 7.16
Conti- | 42C | 42 | 20 |16QAM 43335(3574.5| 42 | 10 |16QAM 434793588.9
1 99 1 0 21.12
guous
1 0 1| 99 7.10
42 | 20 |16QAM 43391|3580.1| 42 | 10 |16QAM 43535|3594.5
1 99 1 0 21.00
1 0 1| 24 7.03
42 | 20 |16QAM 43190 3560 | 42 5 |16QAM 43307|3571.7
1 99 1 0 20.90
Intra
Band 1 0 1| 24 7.08
Conti- | 4%C 42 | 20 |16QAM 43315|3572.5| 42 5 [16QAM 43432|3584.2
1 99 1 0 21.07
guous
1 0 1| 24 7.15
42 | 20 |16QAM 43440| 3585 | 42 5 |16QAM 43557|3596.7
1 99 1 0 21.14
1 0 1| 99 7.23
42 5 |16QAM 43115|3552.5| 42 | 20 |16QAM 43232|3564.2
1 24 1 0 20.59
Intra
Band 1 0 1| 99 7.06
Conti-| #2C | 42 | 5 |16QAM 43244|3565.4| 42 | 20 |16QAM 43361(3577.1
1 24 1 0 21.20
guous
1 0 1| 99 7.18
42 5 |16QAM 43373|3578.3| 42 | 20 |16QAM 43490| 3590
1 24 1 0 20.94
1 0 1| 99 7.06
42 | 10 |16QAM 43140| 3555 | 42 | 20 [16QAM 43284 3569.4
1 49 1 0 19.71
Intra
Band | , 1 0 1| 99 7.05
Conti- 42 | 10 |16QAM[— 43242(3565.2| 42 | 20 [16QAM 43386(3579.6
49 1 0 19.93
guous
1 0 1| 99 7.22
42 | 10 |16QAM 43346|3575.6| 42 | 20 |16QAM 43490| 3590
1 49 1 0 20.12
1 0 1| 99 7.00
42 | 15 |16QAM 43165(3557.5| 42 | 20 [16QAM 43336(3574.6
1 74 1 0 20.98
Intra
Band 1 0 1 99 7.00
Conti-| #2C | 42 | 15 |16QAM 43242|3565.2| 42 | 20 |16QAM 43413|3582.3
1 74 1 0 20.30
guous
1 0 1| 99 7.04
42 | 15 |16QAM 43319|3572.9| 42 | 20 |16QAM 43490| 3590
1 74 1 0 21.26
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Measurement
PCC scc Power
Con Com- uL UL Tx Power
fugure | bination B BW | Modu | RB RB UL Fre Band BW | Modu | RB| RB UL Fre with UL-CA
(MHz)| lation | Size | Offset | Chan. (MHCLI) (MHz) | lation |Size | Offset | Chan. (MHqZ') Active (dBm)
Total
1 0 1| 99 6.63
42 | 20 |64QAM 43190| 3560 | 42 | 20 |64QAM 43388|3579.8
1 99 1 0 21.06
Intra
Band 1 0 1| 99 6.80
Conti- | 42C | 42 | 20 |64QAM 43241(3565.1| 42 | 20 |64QAM 43439|3584.9
1 99 1 0 20.83
guous
1 0 1| 99 6.88
42 | 20 |64QAM 43292(3570.2| 42 | 20 |64QAM 43490| 3590
1 99 1 0 20.90
1 0 1| 99 6.65
42 | 20 |64QAM 43190| 3560 | 42 | 15 |64QAM 43361(3577.1
1 99 1 0 20.48
Intra
Band 1 0 1| 99 6.71
Conti. | 42C | 42 | 20 |64QAM 43265(3567.5| 42 | 15 |64QAM 43436|3584.6
1 99 1 0 20.68
guous
1 0 1| 99 6.51
42 | 20 |64QAM 43341(3575.1| 42 | 15 |64QAM 43512|3592.2
1 99 1 0 20.53
1 0 1| 99 6.52
42 | 20 |64QAM 43190| 3560 | 42 | 10 |64QAM 43334(3574.4
1 99 1 0 20.67
Intra
Band 1 0 1| 99 6.78
Conti-| #2C | 42 | 20 |64QAM 43335|3574.5| 42 | 10 |64QAM 43479|3588.9
1 99 1 0 20.59
guous
1 0 1| 99 6.72
42 | 20 |64QAM 43391(3580.1| 42 | 10 |[64QAM 43535|3594.5
1 99 1 0 20.27
1 0 1| 24 6.67
42 | 20 |64QAM 43190| 3560 | 42 | 5 |64QAM 43307|3571.7
1 99 1 0 20.28
Intra
Band 1 0 1 24 6.69
Conti-| #2C | 42 | 20 |64QAM 43315|35725| 42 | 5 |64QAM 43432|3584.2
1 99 1 0 20.53
guous
1 0 1| 24 6.74
42 | 20 |64QAM 43440| 3585 | 42 | 5 |64QAM 43557|3596.7
1 99 1 0 20.40
1 0 1| 99 6.84
42 5 |64QAM 43115(3552.5| 42 | 20 |64QAM 43232|3564.2
1 24 1 0 20.01
Intra
Band 1 0 1| 99 6.65
Conti-| #2C | 42 | 5 |64QAM 43244|3565.4| 42 | 20 |64QAM 43361(3577.1
1 24 1 0 20.48
guous
1 0 1| 99 6.80
42 5 |64QAM 43373(3578.3| 42 | 20 [64QAM 43490| 3590
1 24 1 0 20.25
1 0 1| 99 6.68
42 | 10 |64QAM 43140| 3555 | 42 | 20 |64QAM 43284 (3569.4
1 49 1 0 19.05
Intra
Band | , 1 0 1| 99 6.68
Conti- 42 | 10 |64QAM[— 43242(3565.2| 42 | 20 |64QAM 43386(3579.6
49 1 0 19.56
guous
1 0 1| 99 6.86
42 | 10 |64QAM 43346(3575.6| 42 | 20 [64QAM 43490| 3590
1 49 1 0 19.40
1 0 1| 99 6.61
42 | 15 |64QAM 43165(3557.5| 42 | 20 |64QAM 43336(3574.6
1 74 1 0 20.25
Intra
Band 1 0 1 99 6.59
Conti-| #2C | 42 | 15 |64QAM 43242|3565.2| 42 | 20 |64QAM 43413|3582.3
1 74 1 0 19.74
guous
1 0 1| 99 6.61
42 | 15 |64QAM 43319(3572.9| 42 | 20 |64QAM 43490| 3590
1 74 1 0 20.78
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LTE Band 42CA Per 10M Power
Measurement
PCC scc Power
Con Com- uL UL Tx Power
fugure | bination B BW | Modu | RB RB uL Frea. |Band BW | Modu | RB | RB uL Fre with UL-CA
(MHz)| lation | Size | Offset | Chan. (MHCLI) (MHz) | lation |Size | Offset | Chan. (MHqZ') Active (dBm)
Total
1 0 1| 99 4.56
42 | 20 | QPSK 43190| 3560 | 42 | 20 | QPSK 43388|3579.8
1 99 1 0 21.76
Intra
Band 1 0 1| 99 4.44
Conti. | 42C | 42 | 20 | QPsK 43241(3565.1| 42 | 20 | QPSK 43439(3584.9
1 99 1 0 21.63
guous
1 0 1| 99 4.37
42 | 20 | QPSK 43292(3570.2| 42 | 20 | QPSK 43490| 3590
1 99 1 0 21.58
1 0 1| 74 4,75
42 | 20 | QPSK 43190| 3560 | 42 | 15 | QPSK 43361(3577.1
1 99 1 0 21.56
Intra
Band 1 0 1| 74 4.63
Conti. | 42C | 42 | 20 | QPsK 43265(3567.5| 42 | 15 | QPSK 43436|3584.6
1 99 1 0 21.54
guous
1 0 1| 74 4.59
42 | 20 | QPSK 43341(3575.1| 42 | 15 | QPSK 43512|3592.2
1 99 1 0 21.48
1 0 1| 49 4.44
42 | 20 | QPSK 43190| 3560 | 42 | 10 | QPSK 43334(3574.4
1 99 1 0 21.40
Intra
Band 1 0 1| 49 4.49
Conti. | 42C | 42 | 20 | QPsK 43335(3574.5| 42 | 10 | QPSK 434793588.9
1 99 1 0 21.36
guous
1 0 1| 49 4.61
42 | 20 | QPSK 43391(3580.1| 42 | 10 | QPSK 43535|3594.5
1 99 1 0 21.21
1 0 1| 24 4.62
42 | 20 | QPSK 43190 3560 | 42 5 | QPSK 43307|3571.7
1 99 1 0 21.37
Intra
Band 1 0 1| 24 4.37
Conti-| #2C | 42 | 20 | QPsSK 43315(35725| 42 | 5 | QPSK 43432|3584.2
1 99 1 0 21.33
guous
1 0 1| 24 4.64
42 | 20 | QPSK 43440| 3585 | 42 5 | QPSK 43557|3596.7
1 99 1 0 21.07
1 0 1| 99 4.45
42 5 | QPSK 4311535525 42 | 20 | QPSK 43232|3564.2
1 24 1 0 21.31
Intra
Band 1 0 1| 99 4.49
Conti. | 42C | 42 | 5 |QPsK 43244|3565.4| 42 | 20 | QPSK 43361(3577.1
1 24 1 0 21.08
guous
1 0 1| 99 4.48
42 5 | QPSK 43373(3578.3| 42 | 20 | QPSK 43490| 3590
1 24 1 0 21.03
1 0 1| 99 4.46
42 | 10 | QPSK 43140| 3555 | 42 | 20 | QPSK 43284 (3569.4
1 49 1 0 20.21
Intra
Band | , 1 0 1| 99 4.41
Conti- 42 | 10 | QPSK [ 43242(3565.2| 42 | 20 | QPSK 43386(3579.6
49 1 0 19.58
guous
1 0 1| 99 4.38
42 | 10 | QPSK 43346(3575.6| 42 | 20 | QPSK 43490| 3590
1 49 1 0 20.21
1 0 1| 99 4.47
42 | 15 | QPSK 43165(3557.5| 42 | 20 | QPSK 43336(3574.6
1 74 1 0 21.33
Intra
Band 22C 1 0 1 99 4.65
Conti- 42 | 15 | QPSK [ 43242(3565.2| 42 | 20 | QPSK 43413|3582.3
74 1 0 20.57
guous
1 0 1| 99 455
42 | 15 | QPSK 43319(3572.9| 42 | 20 | QPSK 43490| 3590
1 74 1 0 21.21

Report No.: RFBHQN-WTW-P20120273-5

Page No. 24 /57

Report Format Version: 6.1.1




0

Tazs

Measurement
PCC scc Power
Con Com- uL UL Tx Power
fugure | bination B BW | Modu | RB RB uL Fre Band BW | Modu | RB| RB uL Fre with UL-CA
(MHz)| lation | Size | Offset | Chan. (MHCLI) (MHz) | lation |Size | Offset | Chan. (MHqZ') Active (dBm)
Total
1 0 1| 99 4.36
42 | 20 |16QAM 43190| 3560 | 42 | 20 [16QAM 43388|3579.8
1 99 1 0 21.34
Intra
Band 1 0 1| 99 4.05
Conti- | 42C 42 | 20 |16QAM 43241|3565.1| 42 | 20 [16QAM 43439|3584.9
1 99 1 0 21.32
guous
1 0 1| 99 4.04
42 | 20 |16QAM 43292(3570.2| 42 | 20 |16QAM 43490| 3590
1 99 1 0 21.31
1 0 1| 99 4.03
42 | 20 |16QAM 43190| 3560 | 42 | 15 [16QAM 43361(3577.1
1 99 1 0 20.70
Intra
Band 1 0 1| 99 4.06
Conti- | 42C 42 | 20 |16QAM 43265|3567.5| 42 | 15 [16QAM 43436|3584.6
1 99 1 0 21.30
guous
1 0 1| 99 4.20
42 | 20 |16QAM 43341|3575.1| 42 | 15 [16QAM 43512(3592.2
1 99 1 0 21.12
1 0 1| 99 4.07
42 | 20 |16QAM 43190| 3560 | 42 | 10 |16QAM 43334|3574.4
1 99 1 0 21.02
Intra
Band 1 0 1| 99 4.07
Conti- | 42C | 42 | 20 |16QAM 43335(3574.5| 42 | 10 |16QAM 434793588.9
1 99 1 0 20.99
guous
1 0 1| 99 4.03
42 | 20 |16QAM 43391(3580.1| 42 | 10 [16QAM 43535|3594.5
1 99 1 0 20.85
1 0 1| 24 4.01
42 | 20 |16QAM 43190| 3560 | 42 5 |16QAM 43307|3571.7
1 99 1 0 20.55
Intra
Band 1 0 1| 24 412
Conti-| #2C | 42 | 20 |16QAM 43315|35725| 42 | 5 |16QAM 43432|3584.2
1 99 1 0 20.87
guous
1 0 1| 24 421
42 | 20 |16QAM 43440| 3585 | 42 5 [16QAM 43557|3596.7
1 99 1 0 20.93
1 0 1| 99 4.12
42 5 |16QAM 43115|3552.5| 42 | 20 |16QAM 43232|3564.2
1 24 1 0 20.36
Intra
Band 1 0 1| 99 4.04
Conti-| #2C | 42 | 5 |16QAM 43244|3565.4| 42 | 20 |16QAM 43361(3577.1
1 24 1 0 20.82
guous
1 0 1| 99 3.93
42 5 |16QAM 43373|3578.3| 42 | 20 |16QAM 43490| 3590
1 24 1 0 20.65
1 0 1| 99 4.01
42 | 10 |16QAM 43140| 3555 | 42 | 20 |16QAM 43284|3569.4
1 49 1 0 19.21
Intra
Band | , 1 0 1| 99 4.10
Conti- 42 | 10 |16QAM[— 43242|3565.2| 42 | 20 |16QAM 43386|3579.6
49 1 0 19.52
guous
1 0 1| 99 4.06
42 | 10 |16QAM 43346|3575.6| 42 | 20 |16QAM 43490| 3590
1 49 1 0 19.77
1 0 1| 99 4.06
42 | 15 |16QAM 43165|3557.5| 42 | 20 |16QAM 43336|3574.6
1 74 1 0 20.76
Intra
Band 1 0 1 99 4.02
Conti-| #2C | 42 | 15 |16QAM 43242|3565.2| 42 | 20 |16QAM 43413|3582.3
1 74 1 0 20.14
guous
1 0 1| 99 4.10
42 | 15 |16QAM 43319(3572.9| 42 | 20 [16QAM 43490| 3590
1 74 1 0 20.81
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Measurement
PCC scc Power
Con Com- uL UL Tx Power
fugure | bination B BW | Modu | RB RB UL Fre Band BW | Modu | RB| RB UL Fre with UL-CA
(MHz)| lation | Size | Offset | Chan. (MHCLI) (MHz) | lation |Size | Offset | Chan. (MHqZ') Active (dBm)
Total
1 0 1| 99 3.84
42 | 20 |64QAM 43190| 3560 | 42 | 20 [64QAM 43388|3579.8
1 99 1 0 20.92
Intra
Band 1 0 1| 99 3.77
Conti- | 42C 42 | 20 |64QAM 43241|3565.1| 42 | 20 |64QAM 43439|3584.9
1 99 1 0 20.89
guous
1 0 1| 99 3.71
42 | 20 |64QAM 43292|3570.2| 42 | 20 |64QAM 43490| 3590
1 99 1 0 20.87
1 0 1| 99 3.54
42 | 20 |64QAM 43190| 3560 | 42 | 15 |64QAM 43361|3577.1
1 99 1 0 20.28
Intra
Band 1 0 1| 99 3.64
Conti- | 42C 42 | 20 |64QAM 43265|3567.5| 42 | 15 |64QAM 43436|3584.6
1 99 1 0 20.35
guous
1 0 1| 99 3.67
42 | 20 |64QAM 43341|3575.1| 42 | 15 |64QAM 43512|3592.2
1 99 1 0 20.85
1 0 1| 99 3.61
42 | 20 |64QAM 43190| 3560 | 42 | 10 |64QAM 43334(3574.4
1 99 1 0 20.60
Intra
Band 1 0 1| 99 3.61
Conti- | 42C | 42 | 20 |64QAM 43335(3574.5| 42 | 10 |64QAM 434793588.9
1 99 1 0 20.75
guous
1 0 1| 99 3.53
42 | 20 |64QAM 43391|3580.1| 42 | 10 |64QAM 43535|3594.5
1 99 1 0 20.49
1 0 1| 24 3.73
42 | 20 |64QAM 43190 3560 | 42 5 |64QAM 43307|3571.7
1 99 1 0 20.55
Intra
Band 1 0 1| 24 3.56
Conti-| #2C | 42 | 20 |64QAM 43315|35725| 42 | 5 |64QAM 43432|3584.2
1 99 1 0 20.87
guous
1 0 1| 24 3.66
42 | 20 |64QAM 43440| 3585 | 42 5 |64QAM 43557|3596.7
1 99 1 0 20.77
1 0 1| 99 3.65
42 5 |64QAM 43115(3552.5| 42 | 20 |64QAM 43232|3564.2
1 24 1 0 19.94
Intra
Band 1 0 1| 99 3.59
Conti- | 4%C 42 5 |64QAM 43244|3565.4| 42 | 20 |64QAM 43361(3577.1
1 24 1 0 20.33
guous
1 0 1| 99 3.63
42 5 |64QAM 43373|3578.3| 42 | 20 |64QAM 43490| 3590
1 24 1 0 20.27
1 0 1| 99 3.71
42 | 10 |64QAM 43140| 3555 | 42 | 20 |64QAM 43284 (3569.4
1 49 1 0 18.69
Intra
Band | , 1 0 1| 99 3.71
Conti- 42 | 10 |64QAM[— 43242(3565.2| 42 | 20 |64QAM 43386(3579.6
49 1 0 19.06
guous
1 0 1| 99 3.74
42 | 10 |64QAM 43346|3575.6| 42 | 20 |64QAM 43490| 3590
1 49 1 0 19.33
1 0 1| 99 3.65
42 | 15 |64QAM 43165(3557.5| 42 | 20 |64QAM 43336(3574.6
1 74 1 0 20.34
Intra
Band 1 0 1 99 3.56
Conti-| #2C | 42 | 15 |64QAM 43242|3565.2| 42 | 20 |64QAM 43413|3582.3
1 74 1 0 19.65
guous
1 0 1| 99 3.53
42 | 15 |64QAM 43319|3572.9| 42 | 20 |64QAM 43490| 3590
1 74 1 0 20.43
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0

Tazs

EIRP Power (dBm)
LTE Band 42CA_Full Power
PCC SCC Antenna gain (dBi)
Con Com- uL UL
fugure | bination B BW | Modu | RB RB UL =, |Eems BW | Modu | RB| RB UL Fre 0.92
(MHz)| lation | Size | Offset |Chan. (Mqu.) (MHz)| lation |Size | Offset | Chan. (Mqu.)
EIRP
1 0 1| g9 8.35
42 20 | QPSK 43190 3560 | 42 20 | QPsK 43388(3579.8
1 99 1 0 22.74
Intra
Band 1 0 1| 99 8.48
Conti. | 42C | 42 | 20 | QPsK 43241(3565.1| 42 | 20 | QPSK 43439(3584.9
1 99 1 0 22.63
guous
1 0 1 99 8.56
42 | 20 | QPSK 43292(3570.2| 42 | 20 | QPSK 43490| 3590
1 99 1 0 22.59
1 0 1| 74 8.37
42 | 20 | QPSK 43190| 3560 | 42 | 15 | QPSK 43361(3577.1
1 99 1 0 22.53
Intra
Band 1 0 1| 74 8.41
Conti. | 42C | 42 | 20 | QPsK 43265(3567.5| 42 | 15 | QPSK 43436 3584.6
1 99 1 0 22.48
guous
1 0 1| 74 8.15
42 | 20 | QPSK 43341(3575.1| 42 | 15 | QPSK 43512(3592.2
1 99 1 0 22.43
1 0 1| 49 8.24
42 | 20 | QPSK 43190| 3560 | 42 | 10 | QPSK 43334|3574.4
1 99 1 0 22.38
Intra
Band 1 0 1| 49 8.46
Conti. | 42C | 42 | 20 | QPsK 43335(3574.5| 42 | 10 | QPSK 434793588.9
1 99 1 0 22.33
guous
1 0 1| 49 8.40
42 | 20 | QPSK 43391(3580.1| 42 | 10 | QPSK 43535|3594.5
1 99 1 0 22.13
1 0 1| 24 8.31
42 | 20 | QPSK 43190| 3560 | 42 5 | QPSK 43307|3571.7
1 99 1 0 22.31
Intra
Band 1 0 1| 24 8.39
Conti. | 42C | 42 | 20 | QPsK 43315(35725| 42 | 5 | QPSK 434323584.2
1 99 1 0 22.19
guous
1 0 1 24 8.48
42 | 20 | QPSK 43440 3585 | 42 5 | QPSK 43557|3596.7
1 99 1 0 22.35
1 0 1 99 8.54
42 5 | QPSK 4311535525 42 | 20 | QPSK 43232|3564.2
1 24 1 0 22.33
Intra
Band 1 0 1| 99 8.39
Conti. | 42C | 42 | 5 |QPsSK 43244(3565.4| 42 | 20 | QPSK 43361(3577.1
1 24 1 0 22.28
guous
1 0 1| 99 8.48
42 5 | QPsK 43373(3578.3| 42 | 20 | QPSK 43490| 3590
1 24 1 0 22.11
1 0 1 99 8.36
42 | 10 | QPSK 43140| 3555 | 42 | 20 | QPSK 43284 3569.4
1 49 1 0 21.27
Intra
Band 1 0 1| 99 8.34
Conti. | 42C | 42 | 10 | QPSK 43242(3565.2| 42 | 20 | QPSK 43386(3579.6
1 49 1 0 21.14
guous
1 0 1| 99 8.50
42 | 10 | QPSK 43346(3575.6| 42 | 20 | QPSK 43490| 3590
1 49 1 0 21.25
1 0 1 99 8.31
42 | 15 | QPSK 43165(3557.5| 42 | 20 | QPSK 43336(3574.6
1 74 1 0 22.15
Intra
Band 1 0 1| 99 8.33
Conti-| #2€ | 42 | 15 | QPSK 43242|3565.2| 42 | 20 | QPSK 43413|3582.3
1 74 1 0 21.54
guous
1 0 1| 99 8.39
42 | 15 | QPSK 43319(3572.9| 42 | 20 | QPSK 43490| 3590
1 74 1 0 22.47
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0

Tazs

PCC SCC Antenna gain (dBi)
Con Com- uL UL
fugure | bination B BW | Modu | RB RB UL =, |Eems BW | Modu | RB| RB UL Fre 0.92
(MHz)| lation | Size | Offset |Chan. | ;€9 (MHz)| lation |Size | Offset|chan.| -Y:
(MHz) (MHz)
EIRP
1 0 1| 99 7.95
42 | 20 |16QAM 43190| 3560 | 42 | 20 |16QAM 43388|3579.8
1 99 1 0 22.54
Intra
Band 1 0 1| 99 8.10
conti- | 42C 42 | 20 |16QAM 43241(3565.1| 42 | 20 [16QAM 43439|3584.9
1 99 1 0 22.38
guous
1 0 1| 99 8.18
42 | 20 |16QAM 43292(3570.2| 42 | 20 [16QAM 43490| 3590
1 99 1 0 22.27
1 0 1| 99 7.97
42 | 20 |16QAM 43190| 3560 | 42 | 15 [16QAM 43361|3577.1
1 99 1 0 21.84
Intra
Band 1 0 1| 99 8.02
Conti- | 42C 42 | 20 |16QAM 43265(3567.5| 42 | 15 [16QAM 43436|3584.6
1 99 1 0 22.32
guous
1 0 1| 99 7.79
42 | 20 |16QAM 43341(3575.1| 42 | 15 [16QAM 43512(3592.2
1 99 1 0 22.18
1 0 1| 99 7.84
42 | 20 |16QAM 43190| 3560 | 42 | 10 [16QAM 43334(3574.4
1 99 1 0 22.08
Intra
Band 1 0 1| 99 8.08
Conti. | 42C | 42 | 20 |16QAM 43335(3574.5| 42 | 10 |16QAM 434793588.9
1 99 1 0 22.04
guous
1 0 1| 99 8.02
42 | 20 |16QAM 43391(3580.1| 42 | 10 [16QAM 43535|3594.5
1 99 1 0 21.92
1 0 1| 24 7.95
42 | 20 |16QAM 43190 3560 | 42 5 |16QAM 43307|3571.7
1 99 1 0 21.82
Intra
Band 1 0 1| 24 8.00
Conti-| #2C | 42 | 20 |16QAM 43315|35725| 42 | 5 |16QAM 43432|3584.2
1 99 1 0 21.99
guous
1 0 1| 24 8.07
42 | 20 |16QAM 43440 3585 | 42 5 |16QAM 43557|3596.7
1 99 1 0 22.06
1 0 1| 99 8.15
42 5 |16QAM 43115(3552.5| 42 | 20 |16QAM 43232|3564.2
1 24 1 0 21.51
Intra
Band 1 0 1| 99 7.98
Conti-| #2C | 42 | 5 |16QAM 43244|3565.4| 42 | 20 |16QAM 43361(3577.1
1 24 1 0 22.12
guous
1 0 1| 99 8.10
42 5 |16QAM 43373(3578.3| 42 | 20 [16QAM 43490| 3590
1 24 1 0 21.86
1 0 1| 99 7.98
42 | 10 |16QAM 43140| 3555 | 42 | 20 [16QAM 43284 3569.4
1 49 1 0 20.63
Intra
Band 1 0 1| 99 7.97
Conti. | 42C | 42 | 10 |16QAM 1 43242(3565.2| 42 | 20 |16QAM 43386(3579.6
49 1 0 20.85
guous
1 0 1| 99 8.14
42 | 10 |16QAM 43346(3575.6| 42 | 20 |16QAM 43490| 3590
1 49 1 0 21.04
1 0 1| 99 7.92
42 | 15 |16QAM 43165(3557.5| 42 | 20 [16QAM 43336(3574.6
1 74 1 0 21.90
Intra
Band 1 0 1| 99 7.92
Conti-| #2C | 42 | 15 |16QAM 43242|3565.2| 42 | 20 |16QAM 43413|3582.3
1 74 1 0 21.22
guous
1 0 1| 99 7.96
42 | 15 |16QAM 43319(3572.9| 42 | 20 [16QAM 43490| 3590
1 74 1 0 22.18
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Tazs

PCC SCC Antenna gain (dBi)
Con Com- uL UL
fugure | bination B BW | Modu | RB RB UL =, |Eems BW | Modu | RB| RB UL Fre 0.92
(MHz)| lation | Size | Offset |Chan. | ;€9 (MHz)| lation |Size | Offset|chan.| -Y:
(MHz) (MHz)
EIRP
1 0 1| 99 7.55
42 | 20 |64QAM 43190| 3560 | 42 | 20 |64QAM 43388|3579.8
1 99 1 0 21.98
Intra
Band 1 0 1| 99 7.72
conti- | 42C 42 | 20 |64QAM 43241|3565.1| 42 | 20 |64QAM 43439|3584.9
1 99 1 0 21.75
guous
1 0 1| 99 7.80
42 | 20 |64QAM 43292|3570.2| 42 | 20 |64QAM 43490| 3590
1 99 1 0 21.82
1 0 1| 99 7.57
42 | 20 |64QAM 43190| 3560 | 42 | 15 |64QAM 43361|3577.1
1 99 1 0 21.40
Intra
Band 1 0 1| 99 7.63
Conti- | 42C 42 | 20 |64QAM 43265|3567.5| 42 | 15 |64QAM 43436|3584.6
1 99 1 0 21.60
guous
1 0 1| 99 7.43
42 | 20 |64QAM 43341|3575.1| 42 | 15 |64QAM 43512|3592.2
1 99 1 0 21.45
1 0 1| 99 7.44
42 | 20 |64QAM 43190| 3560 | 42 | 10 |64QAM 43334|3574.4
1 99 1 0 21.59
Intra
Band 1 0 1| 99 7.70
Conti. | 42C | 42 | 20 |64QAM 43335(3574.5| 42 | 10 |64QAM 434793588.9
1 99 1 0 2151
guous
1 0 1| 99 7.64
42 | 20 |64QAM 43391|3580.1| 42 | 10 |64QAM 43535|3594.5
1 99 1 0 21.19
1 0 1| 24 7.59
42 | 20 |64QAM 43190| 3560 | 42 5 |64QAM 43307|3571.7
1 99 1 0 21.20
Intra
Band 1 0 1| 24 7.61
Conti. | 42C | 42 | 20 |64QAM 43315(35725| 42 | 5 |64QAM 434323584.2
1 99 1 0 21.45
guous
1 0 1| 24 7.66
42 | 20 |64QAM 43440| 3585 | 42 5 |64QAM 43557|3596.7
1 99 1 0 21.32
1 0 1| 99 7.76
42 5 |64QAM 43115|3552.5| 42 | 20 |64QAM 43232|3564.2
1 24 1 0 20.93
Intra
Band 1 0 1| 99 7.57
Conti-| #2C | 42 | 5 |64QAM 43244|3565.4| 42 | 20 |64QAM 43361(3577.1
1 24 1 0 21.40
guous
1 0 1| 99 7.72
42 5 |64QAM 43373|3578.3| 42 | 20 |64QAM 43490| 3590
1 24 1 0 21.17
1 0 1| 99 7.60
42 | 10 |64QAM 43140| 3555 | 42 | 20 |64QAM 43284|3569.4
1 49 1 0 19.97
Intra
Band 1 0 1| 99 7.60
| 42C 42 | 10 |64QAM 43242|3565.2| 42 | 20 |64QAM 43386(3579.6
Conti 1
49 1 0 20.48
guous
1 0 1| 99 7.78
42 | 10 |64QAM 43346|3575.6| 42 | 20 |64QAM 43490| 3590
1 49 1 0 20.32
1 0 1| 99 7.53
42 | 15 |64QAM 43165|3557.5| 42 | 20 |64QAM 43336|3574.6
1 74 1 0 21.17
Intra
Band 1 0 1| 99 7.51
Conti-| #2C | 42 | 15 |64QAM 43242|3565.2| 42 | 20 |64QAM 43413|3582.3
1 74 1 0 20.66
guous
1 0 1| 99 7.53
42 | 15 |64QAM 43319(3572.9| 42 | 20 |64QAM 43490| 3590
1 74 1 0 21.70
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0

Tazs

BUREAU
VERITAS

LTE Band 42CA Per 10M Power

PCC SCC Antenna gain (dBi)
Con Com- uL UL
fugure | bination B BW | Modu | RB RB UL =, |Eems BW | Modu | RB| RB UL Fre 0.92
(MHz)| lation | Size | Offset |Chan. | ;€9 (MHz)| lation |Size | Offset|chan.| -Y:
(MHz) (MHz)
EIRP
1 0 1| 99 5.48
42 | 20 | QPSK 43190| 3560 | 42 | 20 | QPSK 43388|3579.8
1 99 1 0 22.68
Intra
Band 1 0 1| 99 5.36
Conti. | 42C | 42 | 20 | QPsK 43241(3565.1| 42 | 20 | QPSK 43439(3584.9
1 99 1 0 22.55
guous
1 0 1| 99 5.29
42 | 20 | QPSK 43292(3570.2| 42 | 20 | QPSK 43490| 3590
1 99 1 0 22.50
1 0 1| 74 5.67
42 | 20 | QPSK 43190| 3560 | 42 | 15 | QPSK 43361|3577.1
1 99 1 0 22.48
Intra
Band 1 0 1| 74 5.55
Conti. | 42C | 42 | 20 | QPsK 43265(3567.5| 42 | 15 | QPSK 43436|3584.6
1 99 1 0 22.46
guous
1 0 1| 74 551
42 | 20 | QPSK 43341(3575.1| 42 | 15 | QPSK 43512(3592.2
1 99 1 0 22.40
1 0 1| 49 5.36
42 | 20 | QPSK 43190| 3560 | 42 | 10 | QPSK 43334(3574.4
1 99 1 0 22.32
Intra
Band 1 0 1| 49 5.41
Conti. | 42C | 42 | 20 | QPsK 43335(3574.5| 42 | 10 | QPSK 434793588.9
1 99 1 0 22.28
guous
1 0 1| 49 5.53
42 | 20 | QPSK 43391(3580.1| 42 | 10 | QPSK 43535|3594.5
1 99 1 0 22.13
1 0 1| 24 5.54
42 | 20 | QPSK 43190 3560 | 42 5 | QPSK 43307|3571.7
1 99 1 0 22.29
Intra
Band 1 0 1| 24 5.29
Conti. | 42C | 42 | 20 | QPsK 43315(35725| 42 | 5 | QPSK 434323584.2
1 99 1 0 22.25
guous
1 0 1| 24 5.56
42 | 20 | QPSK 43440 3585 | 42 5 | QPSK 43557|3596.7
1 99 1 0 21.99
1 0 1| 99 5.37
42 5 | QPsK 4311535525 42 | 20 | QPSK 43232|3564.2
1 24 1 0 22.23
Intra
Band 1 0 1| 99 5.41
Conti. | 42C | 42 | 5 |QPsK 43244(3565.4| 42 | 20 | QPSK 43361(3577.1
1 24 1 0 22.00
guous
1 0 1| 99 5.40
42 5 | QPsK 43373(3578.3| 42 | 20 | QPSK 43490| 3590
1 24 1 0 21.95
1 0 1| 99 5.38
42 | 10 | QPSK 43140| 3555 | 42 | 20 | QPSK 43284 3569.4
1 49 1 0 21.13
Intra
Band 1 0 1| 99 5.33
Conti. | 42C | 42 | 10 | QPSK 1 43242(3565.2| 42 | 20 | QPSK 43386(3579.6
49 1 0 20.50
guous
1 0 1| 99 5.30
42 | 10 | QPSK 43346(3575.6| 42 | 20 | QPSK 43490| 3590
1 49 1 0 21.13
1 0 1| 99 5.39
42 | 15 | QPSK 43165(3557.5| 42 | 20 | QPSK 43336(3574.6
1 74 1 0 22.25
Intra
Band 1 0 1| 99 5.57
Conti. | 42C | 42 | 15 | QPSK 43242(3565.2| 42 | 20 | QPSK 43413|3582.3
1 74 1 0 21.49
guous
1 0 1| 99 5.47
42 | 15 | QPSK 43319(3572.9| 42 | 20 | QPSK 43490| 3590
1 74 1 0 22.13
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Tazs

PCC SCC Antenna gain (dBi)
Con Com- uL UL
fugure | bination B BW | Modu | RB RB UL =, |Eems BW | Modu | RB| RB UL Fre 0.92
(MHz)| lation | Size | Offset |Chan. | ;€9 (MHz)| lation |Size | Offset|chan.| -Y:
(MHz) (MHz)
EIRP
1 0 1| 99 5.28
42 | 20 |16QAM 43190| 3560 | 42 | 20 |16QAM 43388|3579.8
1 99 1 0 22.26
Intra
Band 1 0 1| 99 4.97
conti- | 42C 42 | 20 |16QAM 43241(3565.1| 42 | 20 [16QAM 43439|3584.9
1 99 1 0 22.24
guous
1 0 1| 99 4.96
42 | 20 |16QAM 43292(3570.2| 42 | 20 [16QAM 43490| 3590
1 99 1 0 22.23
1 0 1| 99 4.95
42 | 20 |16QAM 43190| 3560 | 42 | 15 [16QAM 43361|3577.1
1 99 1 0 21.62
Intra
Band 1 0 1| 99 4.98
Conti- | 42C 42 | 20 |16QAM 43265(3567.5| 42 | 15 [16QAM 43436|3584.6
1 99 1 0 22.22
guous
1 0 1| 99 512
42 | 20 |16QAM 43341(3575.1| 42 | 15 [16QAM 43512(3592.2
1 99 1 0 22.04
1 0 1| 99 4.99
42 | 20 |16QAM 43190| 3560 | 42 | 10 [16QAM 43334(3574.4
1 99 1 0 21.94
Intra
Band 1 0 1| 99 4.99
Conti. | 42C | 42 | 20 |16QAM 43335(3574.5| 42 | 10 |16QAM 434793588.9
1 99 1 0 21.91
guous
1 0 1| 99 4.95
42 | 20 |16QAM 43391(3580.1| 42 | 10 [16QAM 43535|3594.5
1 99 1 0 21.77
1 0 1| 24 4.93
42 | 20 |16QAM 43190 3560 | 42 5 |16QAM 43307|3571.7
1 99 1 0 21.47
Intra
Band 1 0 1| 24 5.04
Conti-| #2C | 42 | 20 |16QAM 43315|35725| 42 | 5 |16QAM 43432|3584.2
1 99 1 0 21.79
guous
1 0 1| 24 5.13
42 | 20 |16QAM 43440 3585 | 42 5 |16QAM 43557|3596.7
1 99 1 0 21.85
1 0 1| 99 5.04
42 5 |16QAM 4311535525 42 | 20 |16QAM 43232|3564.2
1 24 1 0 21.28
Intra
Band 1 0 1| 99 4.96
Conti-| #2C | 42 | 5 |16QAM 43244|3565.4| 42 | 20 |16QAM 43361(3577.1
1 24 1 0 21.74
guous
1 0 1| 99 4.85
42 5 |16QAM 43373(3578.3| 42 | 20 [16QAM 43490| 3590
1 24 1 0 21.57
1 0 1| 99 4.93
42 | 10 |16QAM 43140| 3555 | 42 | 20 [16QAM 43284 3569.4
1 49 1 0 20.13
Intra
Band 1 0 1| 99 5.02
Conti. | 42C | 42 | 10 |16QAM 1 43242(3565.2| 42 | 20 |16QAM 43386(3579.6
49 1 0 20.44
guous
1 0 1| 99 4.98
42 | 10 |16QAM 43346(3575.6| 42 | 20 |16QAM 43490| 3590
1 49 1 0 20.69
1 0 1| 99 4.98
42 | 15 |16QAM 43165(3557.5| 42 | 20 [16QAM 43336(3574.6
1 74 1 0 21.68
Intra
Band 1 0 1| 99 4.94
Conti-| #2C | 42 | 15 |16QAM 43242|3565.2| 42 | 20 |16QAM 43413|3582.3
1 74 1 0 21.06
guous
1 0 1| 99 5.02
42 | 15 |16QAM 43319(3572.9| 42 | 20 [16QAM 43490| 3590
1 74 1 0 21.73

Report No.: RFBHQN-WTW-P20120273-5 Page No. 32 /57 Report Format Version: 6.1.1




0

Tazs

PCC SCC Antenna gain (dBi)
Con Com- uL UL
fugure | bination B BW | Modu | RB RB UL =, |Eems BW | Modu | RB| RB UL Fre 0.92
(MHz)| lation | Size | Offset |Chan. | ;€9 (MHz)| lation |Size | Offset|chan.| -¢Y:
(MHz) (MHz)
EIRP
1 0 1| 99 4.76
42 | 20 |64QAM 43190| 3560 | 42 | 20 |64QAM 43388|3579.8
1 99 1 0 21.84
Intra
Band 1 0 1| 99 4.69
conti- | 42C 42 | 20 |64QAM 43241|3565.1| 42 | 20 |64QAM 43439|3584.9
1 99 1 0 21.81
guous
1 0 1| 99 4.63
42 | 20 |64QAM 43292|3570.2| 42 | 20 |64QAM 43490| 3590
1 99 1 0 21.79
1 0 1| 99 4.46
42 | 20 |64QAM 43190| 3560 | 42 | 15 |64QAM 43361|3577.1
1 99 1 0 21.20
Intra
Band 1 0 1| 99 4.56
Conti- | 42C 42 | 20 |64QAM 43265|3567.5| 42 | 15 |64QAM 43436|3584.6
1 99 1 0 21.27
guous
1 0 1| 99 4.59
42 | 20 |64QAM 43341|3575.1| 42 | 15 |64QAM 43512|3592.2
1 99 1 0 21.77
1 0 1| 99 453
42 | 20 |64QAM 43190| 3560 | 42 | 10 |64QAM 43334|3574.4
1 99 1 0 21.52
Intra
Band 1 0 1| 99 453
Conti. | 42C | 42 | 20 |64QAM 43335(3574.5| 42 | 10 |64QAM 434793588.9
1 99 1 0 21.67
guous
1 0 1| 99 4.45
42 | 20 |64QAM 43391|3580.1| 42 | 10 |64QAM 43535|3594.5
1 99 1 0 21.41
1 0 1| 24 4.65
42 | 20 |64QAM 43190| 3560 | 42 5 |64QAM 43307|3571.7
1 99 1 0 21.47
Intra
Band 1 0 1| 24 4.48
Conti. | 42C | 42 | 20 |64QAM 43315(35725| 42 | 5 |64QAM 434323584.2
1 99 1 0 21.79
guous
1 0 1| 24 458
42 | 20 |64QAM 43440| 3585 | 42 5 |64QAM 43557|3596.7
1 99 1 0 21.69
1 0 1| 99 457
42 5 |64QAM 43115|3552.5| 42 | 20 |64QAM 43232|3564.2
1 24 1 0 20.86
Intra
Band 1 0 1| 99 451
Conti-| #2C | 42 | 5 |64QAM 43244|3565.4| 42 | 20 |64QAM 43361(3577.1
1 24 1 0 21.25
guous
1 0 1| 99 455
42 5 |64QAM 43373|3578.3| 42 | 20 |64QAM 43490| 3590
1 24 1 0 21.19
1 0 1| 99 4.63
42 | 10 |64QAM 43140| 3555 | 42 | 20 |64QAM 43284|3569.4
1 49 1 0 19.61
Intra
Band 1 0 1| 99 4.63
| 42C 42 | 10 |64QAM 43242|3565.2| 42 | 20 |64QAM 43386(3579.6
Conti 1
49 1 0 19.98
guous
1 0 1| 99 4.66
42 | 10 |64QAM 43346|3575.6| 42 | 20 |64QAM 43490| 3590
1 49 1 0 20.25
1 0 1| 99 457
42 | 15 |64QAM 43165|3557.5| 42 | 20 |64QAM 43336|3574.6
1 74 1 0 21.26
Intra
Band 1 0 1| 99 4.48
Conti-| #2C | 42 | 15 |64QAM 43242|3565.2| 42 | 20 |64QAM 43413|3582.3
1 74 1 0 20.57
guous
1 0 1| 99 4.45
42 | 15 |64QAM 43319(3572.9| 42 | 20 |64QAM 43490| 3590
1 74 1 0 21.35
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4.2  Frequency Stability Measurement
4.2.1 Limits of Frequency Stabiliity Measurement
The frequency stability shall be sufficient to ensure that the fundamental emission stays within the authorized

frequency band.

4.2.2 Test Procedure

a. Device is placed at the oven room. The oven room could control the temperatures and humidity. Power
warm up is at least 15 min and power applied should perform before recording frequency error.

b. EUT is connected the external power supply to control the AC input power. The test voltage range is from
minimum to maximum working voltage. Each step shall be record the frequency error rate.

c. The temperature range step is 10 degrees in this test items. All temperature levels shall be hold the
10.5°C during the measurement testing. The each temperature step shall be at least 0.5 hours, consider
the EUT could be test under the stability condition.

NOTE: The frequency error was recorded frequency error from the communication simulator.

4.2.3 Test Instruments

Refer to section 4.1.3 to get information of above instrument.

4.2.4 Test Setup

L Oven Room
Communication SPECTRUM
Simulator ANALYZER
20dB
ATTENUATION
POWER SPLITTER PAD

External Power Source

EUT

DC Power Supply
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42,5 Test Results

Frequency Error vs. Voltage

LTE Band 42CA
Voltage Channel Bandwidth: 20MHz+20MHz
(Volts) Low Channel High Channel
Frequency (MHz) ppm Frequency (MHZz) ppm
102 3565.100044 0.012 3584.900046 0.013
120 3565.100043 0.012 3584.900042 0.012
138 3565.100037 0.010 3584.900038 0.011

Frequency Error vs. Temperature

LTE Band 42CA
Channel Bandwidth: 20MHz+20MHz
Temp. (°C)
Low Channel High Channel

Frequency (MHZz) ppm Frequency (MHz) ppm

75 3565.100036 0.010 3584.900037 0.010
70 3565.100045 0.013 3584.900046 0.013
60 3565.100048 0.013 3584.900047 0.013
50 3565.100041 0.012 3584.900042 0.012
40 3565.100043 0.012 3584.900043 0.012
30 3565.100041 0.012 3584.900041 0.011
20 3565.100039 0.011 3584.900048 0.013
10 3565.100037 0.010 3584.900038 0.011
0 3565.100036 0.010 3584.900036 0.010
-10 3565.100044 0.012 3584.900044 0.012
-20 3565.100043 0.012 3584.900043 0.012
-30 3565.100037 0.010 3584.900039 0.011
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4.3 Emission Bandwidth Measurement

4.3.1 Limit of Emission Bandwidth Measurement

Reference only
4.3.2 Test Setup

Spectrum
Analyzer

EUT Attenuator |

4.3.3 Test Instruments

Refer to section 4.1.3 to get information of above instrument.

4.3.4 Test Procedure

Occupied Bandwdith:

All measurements were done at low, middle and high operational frequency range. The communication
simulator station system controlled a EUT to export maximum output power under transmission mode and
specific channel frequency. Use OBW measurement function of Spectrum analyzer to measure 99 %
occupied bandwidth.

26dBc Bandwidth:

The transmitter output was connected to the spectrum analyzer through an attenuator. The bandwidth of the
fundamental frequency was measured by spectrum analyzer with RBW = 1-5% of the OBW. The emission
bandwidth is defined as the width of the signal between two points, one below the carrier center frequency
and one above the carrier center frequency, outside of which all emissions are attenuated at least 26 dB
below the transmitter power.

4.3.5 Deviation from Test Standard

No deviation.

4.3.6 EUT Operating Conditions

The software provided by client to enable the EUT under transmission condition continuously at lowest,
middle and highest channel frequencies individually.
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4.3.7 Test Result

LTE Band 42CA, Channel Bandwidth 20MHz+20MHz

OCP 99 BAND WIDTH (MHz)

Channel
Number

Freq.

Chain0

Limit(MHz) |pass

/FAIL

(MHz)
QPSK

16QAM

64QAM Maximum

43190+43388| 3560+3579.8 37.52

37.60

37.44 40.00 PASS

43241+43439(3565.1+3584.9 37.36

37.36

37.44 40.00 PASS

43292+43490| 3570.2+3590 37.36

37.52

37.36 40.00 PASS

99% Occupied Bandwidth

99% Occupied Bandwidth

Spectrum Plot of Worst Value

Spectrum Plot of Worst Value

20MHz+20MHz / QPSK

20MHz+20MHz / 16QAM

RBW 430 kHiz [T1] AP VIEW

WBW 1.3 MHzZ
22 Ref 38 dBm Att 20 dB SWT 1ms
Offset 18 dB
1
62 T 1 1 T 1 T
Center 3.5699 GHz 8 MHz/ Span 80 MHz

Warker 1[T1]
12.31 dBm
3.57486 GHz
0BW 37.52 MHz
Temp 1 [T1 OBW]
8.68 dBm
355110 GHz
Temp 2 [T1 0BW]
679 d8m
3.58852 GHz

RBW 430 kiiz [T1] AP VEW

Warker 1 [T1]
VBW 1.3 HHz 1143 d8m
55 Rer38 dBm At 20dB SWT 1 ms 3.56398 GHz
Offset 15 4B 0BW 37,60 MHz
Temp 1 [T1 0BW]
534 dBm
355110 GHz
Temp 2 [T1 0BW]
£.11d8m
3.58870 GHz

| |
J f

l
et e

62!

T
Center 3.5699 GHz

T
Span 80 MHz

99% Occupied Bandwidth

Spectrum Plot of Worst Value

20MHz+20MHz / 64QAM

RBW 430 kHz
WBW 1.3 MHz
SWT 1 ms

[T1] AP VIEW

Ref 38 dBm Att 20dB

38
Offset 18 dB

“bile sk

52

T
Center 3.5609 GHz Span 80 MHz

Warker 1 [T1]

11.46 dBm
3.57246 GHiz
0BW 37.44 WHz

Temp 1 [T1 OBW]
7.42 dBm
355118 GHiz

Temp 2 [T1 OBW]
£.05 dBm
3.58862 GHiz
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LTE Band 42CA, Channel Bandwidth 20MHz+20MHz
26dB DOWN BANDWIDTH (MHz) o
Channel Freq. Chaind Limit(MHz) |pass
Number (MHz) : IFAIL
QPSK 16QAM 64QAM Maximum
43190+43388| 3560+3579.8 38.68 38.71 38.71 40.00 PASS
43241+43439|3565.1+3584.9 38.83 38.82 38.92 40.00 PASS
43292+43490| 3570.2+3590 38.76 38.72 38.89 40.00 PASS
26dB Bandwidth (MHz) 26dB Bandwidth (MHz)
Spectrum Plot of Worst Value Spectrum Plot of Worst Value
20MHz+20MHz / QPSK 20MHZz+20MHz / 16QAM
RBW 430 kHz [T1] MP VIEW Warker 1 [T1] sl;\‘:'i‘ :3; ri;:zz [T1] MP VEW Warker 1 [T1] ezzam
28 ReViB"dS::n“dB Aft 20 dB SWT 1ms botn2 ) 3555{:[;::; 28 ReViB"dS::n“dB Aft 20dB SWT 1ms - 3555:520:::
D2 -14 73 dBm U 02 -1423 48y \H‘
| | | 4 WWWWW
- Center 3. E‘TE GHz ' S‘MHZJ ' ‘ S[lan 80 MHz % - Center 3. E‘TE GHz ' S‘MHZJ ' S;En 80 MHz

26dB Bandwidth (MHz)

Spectrum Plot of Worst Value

20MHz+20MHz / 64QAM
RBW 430 kHz [T1] MP VEW
VBW 1.3 MHz
23 Ref28 dBm Att 20 dB SWT 1ms
Offset 18 dB
o L D11143dRm .
D2 -14 57 dBm H
i
JJ ), ll /I 1
L
F F
-2 T 1 T 1 T T
Center 3.575 GHz 8 MHz/ Span 80 MHz

Warker 1[T1]

0.00 48
38.92 MHz
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4.4 Peak to Average Ratio

4.4.1 Limits of Peak to Average Ratio Measurement

In measuring transmissions in this band using an average power technique, the peak to-average ratio (PAR)
of the transmission may not exceed 13 dB

4,42 Test Setup

EUT |_ Spectrum Analyzer
Attenuator

443 Test Procedures
For SC Configurations:
a. Set resolution/measurement bandwidth = signal’s occupied bandwidth;
b. Setthe number of counts to a value that stabilizes the measured CCDF curve;

c. Record the maximum PAPR level associated with a probability of 0.1%.

For CA Configurations:
PAPR (dB) = Prk (dBm) — Pavg (dBm)
Where :
a. PAPR: peak-to-average power ratio, in dB.
b. Prx: measured peak power or peak PSD level, in dBm.

c. Pawg: measured average power or average PSD level, in dBm.
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4.4.4 Test Results
LTE Band 42CA, Channel Bandwidth 20MHz+20MHz
Peak to Average Ratio (dB) o

: Limit(dB)
Channel Freq. Chain0 PASS
Number (MHz) QPSK 16QAM 64QAM [FAIL

Maximum

CCo CC1 CCo CcC1 CCo CC1

43190+43388| 3560+3579.8 5.60 6.86 6.42 6.50 6.80 6.76 13 PASS
43241+43439|3565.1+3584.9| 5.54 5.54 6.43 6.41 6.79 6.77 13 PASS
43292+43490| 3570.2+3590 5.54 5.59 6.42 6.50 6.78 6.76 13 PASS

Peak To Average Ratio
Spectrum Plot of Worst Value
20MHz+20MHz / QPSK

Spectrum Analyzer 1
Power Stat CCDF

KEYSIGHT [nput RF Input Z: 50 O Atten: 40 dB Trig: RF Burst Center Freq: 3.579800000 GHz
RL Coupling: DC Corrections: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
I Align: Auto/No RF  |Freq Ref: Int (S) Radio Std: None

1 Metrics

Average Power

17.51 dBm
42.22 % at0 dB

10.0 % 3.08 dB
1.0 % 5.36 dB
0.1% 6.86 dB
0.01 % 7.90dB
0.001 % 8.96 dB
0.0001 % 9.34 dB

9.37dB
26.88 dBm

0.00 dB
Info BW 20.000 MHz

Lo o) el Mar04 2021 |

Report No.: RFBHQN-WTW-P20120273-5 Page No. 40/57 Report Format Version: 6.1.1




F'}
>
H

1828

BUREAU
VERITAS

4.5 Conducted Spurious Emissions

45.1 Limits of Conducted Spurious Emissions Measurement

| ~20d8m

For CBSD power of any emissions outside the Fundamental Limit
Within 0-10MHz above the Assigned Channel
Within 0-10MHz below the Assigned Channel -13 dBm/MHz
Greater than 10MHz above the Assigned Channel
Greater than 10MHz below the Assigned Channel 25 dBm/MHz
Power of any emission below 3530MHz
— -40 dBm/MH
Power of any emission above 3720MHz 0 dBm/MHz
§ § B & £ § £ 8§ E £ E & E §E & EA-
-10 dBm S'SEVEEWL . = l— -10d8m
-13 dBm ,‘————1——1 ‘
|

-25 dBm

-30 dBm

40 dBm

50 dBm

45.2 Test Setup

30 dBm

40d8m

~50 dBm

Communication
Simulator

Power Splitter

4% Spectrum Analyzer

Attenuator

EUT

453 Test Instruments

Refer to section 4.1.3 to get information of above instrument.
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45.4 Test Procedure

a. The EUT makes a phone call to the communication simulator. All measurements were done at low,

middle and high operational frequency range.
b. Measuring frequency range is from 9 kHz to 40 GHz. 20dB attenuation pad is connected with spectrum.
RBW=1MHz and VBW=3MHz is used for conducted emission measurement.

c. Measuring frequency band edge, 20dB attenuation pad is connected with spectrum. 1% of the
fundamental emission bandwidth is used for conducted emission measurement.

d. For 5MHz channel BW mode, extend the 1% range form 1M to 2M above and below the channel edge
and then reduce the limit further by 10 log (1000/51)=13dB (i.e. total -13 + -13=-26dB) to compensate for
the integration from 51k to 1M.
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455 Test Results

LTE Band 42CA, Channel Bandwidth 20MHz+20MHz

Channel 43190 (3560.0MHz)+43388 (3579.8MHz)

Channel 43241 (3615.1MHz)+43439 (3634.9MHz)

1RB

Input Z: 50 (1

Corrections: Off
Freq Ref Int (S|
NFE: Adaptive

Aften: 20 dB. Trig: Free Run
Gate: Of

IF Gain' Low

Center Freq: 3.570000000 GHz
AvglHold: 80/100
Radio Std None

Ref Lvl Offset 11.00 d8

Scale/Div 10.0 dB Ref Value 25.50 dBm

Start 3.485 GHz
4 All Range Table

Spur Range Stop Freq RBW Frequency
1 q

) MHz

1RB

KEYSIGHT !nput RF Input Z: 50 O
Coupling DC Correclions: Off
A F FreqRef: Int (S)

NFE: Adapiive

3All Range
Scale/Div 10.0 dB

Spu

Atten: 20 4B er Freq: 3.575000000 GHz
AvgHold: 100100

Radio Std' Nona

Trig: Free Run
Gate: Of

IF Gain' Low

Ref Lvl Offset 11.00 d8
Ref Value 25.50 dBm

KEYSIGHT !nput RF Input Z 50 0 /Alten: 20 dB-
Coupl

Trig: Free Run
RL e ling DC ctions: Off G

Gate: Off
IF Gain. Low

nier Freq 3570000000 GHz
AvglHold: 100100
Radio Std. Nona

3 All Rang

- Ref Lvl Offset 11.00 d8 Mkr1
Scale/Div 10.0 dB

Ref Value 25.50 dBm

»-u-w—-vJ-ul.—w‘ vaLM"""’J“Lw

Start 3.485 GHz

4 All Range Table

Range

Input Z 50 0
Cortections: Off
RF FraqRef Int (S)
NFE- Adaptive
3 All Range G
Scale/Div 10.0 dB

StartFreq  Stop Freg
900 GHz 3 H

Atien: 2048 Trig: Free Run

Gate: Off

ter Freq: 3.575000000 GHz
Avg|Hold: 100100
Radio Sid. None

Ref Lvl Offset 11.00 dB
Ref Value 25.50 dBm

a1
i

Stop 3.660 GHz!

RBW Frequency
z 1.000MHz 3

1.000 M|

Amplitude

Hz
Hz

Input Z: 50 (1
Correction:
Freq Ref Int
NFE: Adaptive

Atten: 20 dB. Trig: Free Run Center Freq: 3.570000000 GHz
Gate: Of Avg|Hold: 1001100

IF Gain' Low Radio Std' Nona

3 All Range Graph
Scale/Div 10.0 dB

Ref Lvl Offset 11.00 d8
Ref Value 25.50 dBm

e
T

——
Start 3.485 GHz

4 All Range Table

Spur Range Start Freq Stop Freq RBW
1 GH: 53 1.000 MHz

00 GHz

21.06

I ul

Input Z: 50 (1
Corrections: Off
RF  Freq Ref Int (S)
NFE: Adaptive
3 All Range Graph

Scale/Div 10.0 dB

4 All Range Table

Spur Range StartFreq
s

eq  StopFreg
3.4900 GHz 3

Aften: 20 dB. Trig: Free Run
Gate: Of

IF Gain' Low

er Freq: 3.575000000 GHz
Avg|Hold: 1001100
Radio Std None

Ref Lvl Offset 11.00 d8
Ref Value 25.50 dBm

RBW
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LTE Band 42CA Channel Bandwidth 20MHz+20MHz
Channel 43292 (3570.2MHz) +43490 (3590.0MHz)
1RB

Input Z 50 Q Atten: 20 4B Trg: Free Run

rections Off Gale: Off
Fraq Ref- Int (S) IF Gain’ Low
NFE: Adaptive

Ref Lvl Offset 11.00 d8
Scale/Div 10.0 dB Ref Value 25.50 dBm

4 All Range Table

Spur Range StartFreq

32.47 dB

5

RF INPULZ 500 Atten 2048
3 Corections: Off AvglHald: 100/100
Fraq Rel. Int IF Gain Low  Radio Sid Nona
NFE: Adaptive
i Ref Lvi Offset 11.00 d8
Scale/Div 10.0 dB Ref Value 25.50 d8m
’

4 All Range Table

Spur Range StartFreq StopFreg Amplitude ALimit
1 1 Hz -51.48 dBm

Full RB

Spectrum Analyzer 1
|Spurious Emissions

Input Z 50 O Alten: 20 dB. Tng: Free Run
rections. Off Gate. Off
S) IF Gain' Low

Ref Lvl Offset 11.00 d8
Scale/Div 10.0 dB Ref Value 25.50 dBm

4 All Range Table

Spur Range StartFreq

Hz
1.000 MHz
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Channel Band width: 20MHz+20MHz
Channel 43190 (3560.0MHZz)+43388 (3579.8MHz)
Frequency Range : 9kHz~30MHz Frequency Range : 30MHz~1GHz
RBW 1 MHz [T1] RM VEW Warker 1 [T1] RBW 1 MHz [T1] RM VEW Warker 1 [T1]
WBW 3 MHz 29,69 dBm VBW 3 MHz 49,45 dBm
1o RE106Bm Aft 10 dB SWT 1 ms 17.43 MHz 1o RE106Bm Aft 10 dB SWT 1 ms 89912 MHz
Offset 25.35 dB Offset 25.35 dB
D} -40.00 dBm D1 -40.00 dBm
1 1
AT P Y, O Y P W AT e P R e TS PGP PSS s T L
-0 T T T T T T ﬂ(j@g -0 T T T T T T T
Start 9 kHz 2.99 MHz/ Stop 30 MHz Start 30 MHz 97 MHz/ Stop 1 GHz

Frequency Range :1GHz~15GHz

Frequency Range :15GHz~37.5GHz

RBW 1 MHz
VBW 3 MHz

[MIRMVEW  yaer 1[T1)

-42 83 dBm
o0 Ref20 dBm Alt 16 dB SWT 1.2ms 1494400 GHz
Offset 25.35 dl
4 D1 -40.00 dEm 1
-80 T T T T 0 ; \JBT%
Start 1 GHz 1.4 GHzZ/ Stop 15 GHz

RBW 1 MHz
VBW 3 MHz

[MIRMVEW  yarker 171

-4551 dBm
o0 Ref 20 dBm Att 0dB SWT 24 mes. 35.41087 GHz
Offset 25.35 0B
D1 -40.00 dBim ‘
50|
o ! ! ! ! ! J 1 [otReau]
Start 15 GHz 2.25GHz/ Stop 37.5 GHz
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[BUREAU | 'l AU
Channel Band width: 20MHz+20MHz
Channel 43241 (3565.1MHz)+43439 (3584.9MHz)
Frequency Range : 9kHz~30MHz Frequency Range : 30MHz~1GHz
RBW 1 MHz [T1] RM VEW Warker 1 [T1] RBW 1 MHz [T1] RM VEW Warker 1 [T1]
WBW 3 MHz 29,55 dBm VBW 3 MHz 2967 dBm
1o RE106Bm Att 10 dB SWT 1 ms 19.47 MHz 1o Ref1008m Att 10dB SWT 1 ms 935.01 MHz
Offset 25.35 dB Offset 25.35 dB
D} -40.00 dBm 4 D1 -40.00 dBm
1 1

@

-0 L -0

T T T T T T [BurREAU | T T T T T T T
Start 9 kHz 2.99 MHz/ Stop 30 MHz Start 30 MHz. 97 MHz/ Stop 1 GHz.
Frequency Range :1GHz~15GHz Frequency Range :15GHz~37.5GHz
RBW 1 MHz [T1] RM VEW Warker 1 [T1] RBW 1 MHz [T1] RM VEW Warker 1 [T1]
VBW 3 MHz } _42.44 4Bm VBW 3 WHz ) 4553 dBm
g Ref20 68m Alt 16 dB SWT 1.2ms 407720 GHz 20 Ref20 dBm Alt 0dB SWT 24 ms 36,03075 GHz
Offset 25.35 dB Offset 25.35 dB
D1 -40.00 dEml| D1 -40.00 dBm
50|
-60-
e ! ! ! ! ! ! [otreau] e ! ! ! ! ! ! ! o
Start 1 GHz 1.4 GHz/ Stop 15 GHz Start 15 GHz 225GHZ/ Stop 37.5 GHz
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Channel Band width: 20MHz+20MHz

Channel 43292 (2570.2MHz)+43490 (3590.0MHz)

Frequency Range : 9kHz~30MHz

Frequency Range : 30MHz~1GHz

RBW 1 MHz [T1] RM VEW

Warker 1[T1]

VBW 3 MHz 49,60 4Bm
1o RE106Bm Att 10dB SWT 1 ms 19.74 WHz

Offset 25.35 dB

DX -40.00 dBm
1
\Wkw e " 5 y " e
R T e i

-0 T T T T e

T T [BurREAU |
Start 9 kHz 2.99 MHz/ Stop 30 MHz

RBW 1 MHz
WBW 3 MHz
SWT 1ms

[T4] RM VIEW

Ref 10 dBm Att 10dB

Offset 25.35 dB

D1 -40.00dEm

= oo o i e ot oA T e R

T T T
Start 30 MHz

T T
97 MHz/ Stop 1 GHz

Warker 1[T1]
-48.99 dBm
888.45 MHz

Frequency Range :1GHz~15GHz

Frequency Range :15GHz~37.5GHz

REBW 1 MHz TORUVEN ey
VBW 3 HHz 42,07 dBim

g Ref20 68m Att 18 dB SWT1.2ms 352660 GHz
QOffset 25.35 4B

D1 -40.00 dBm

T T T |
Start 1 GHz 1.4 Gz Stop 15 GHz

RBW 1 MHz
VBW 3 MHz
SWT 24 ms.

[T1] RM VEEW

Ref20 dBm Att 0dB

20

QOffset 25.35 4B

D1 -40.00 dBm

60}

T T T
Start 15 GHz 2.25GHz/ Stop 375 GHz

Warker 1 [T1]
~46.30 dBm
35.43337 GHz

[BuREAU]
VERITAS
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4.6 Radiated Emission Measurement
4.6.1 Limits of Radiated Emission Measurement

The power of any emissions below 3530 MHz or above 3720 MHz shall not exceed —40dBm/MHz.

4.6.2 Test Instruments

Refer to section 4.1.3 to get information of above instrument.

4.6.3 Test Procedures

a. The field strength was measured with Spectrum Analyzer.

b. Measurement in the semi-anechoic chamber, EUT placed on the 0.8m/1.5m height of Turn Table, rotated
the table around 360 degrees to search the maximum radiation power and receiver antenna shall be
rotated vertical and horizontal polarization and moved height from 1m to 4m to find the maximum polar
radiated power. The “Read Value” is the field strength value via a spectrum reading obtained corrected
for antenna factor, cable loss and pre-amplifier factor.

c. Perform afield strength measurement and then mathematically convert the measured field strength level
to EIRP level.

d. Follow ANSI 63.26 section 5.2.7 d), EIRP Value (dBm) = Read Value (dBuV/m) - Correction Factor @ 3m

e. Correction Factor (dB) @ 3m = 20log(D) — 104.8; where D is the measurement distance @3m =-95.26dB

NOTE: The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 1MHz/3MHz.

4.6.4 Deviation from Test Standard

No deviation.
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4.6.5 Test Setup

<Frequency Range below 1GHz>

EUT& |

Ant. Tower

Support Unjts

N

Turn Table

L

SN

—(:)—E:I

1-4m
Variable

80cmT
+L

<Frequency Range above 1GHz>

EUT&

Ground Plane
Test Receiver
__I_l
O O 0O
M"“ oOo0o0e@e

Ant. Tower

SN

Support Units |

1500n;(

Turn Table

e

Absorber

1-4m
Variable

-
MAWIAN =
T |
Ground Plane
Test Receiver
\ [ | —
s o o o

For the actual test configuration, please refer to the attached file (Test Setup Photo).
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4.6.6 Test Results
Below 1GHz Data :

Band 42CA
Mode | TX Channel 43190+43388 | Frequency Range | Below 1000 MHz
Antenna Polarity & Test Distance: Horizontal at 3 M
Freq. Reading Correction Emission Value Limit .

No. (M Hi) (dB 1 V/m) Factor (dB) (dBm) (dBm) Margin (dB)
1 30.96 27.94 -95.26 -67.32 -40 -27.32
2 109.54 22.9 -95.26 -72.36 -40 -32.36
3 148.97 23.43 -95.26 -71.83 -40 -31.83
4 196.22 26.8 -95.26 -68.46 -40 -28.46
5 310.56 22.86 -95.26 -72.40 -40 -32.40
6 486.16 28.39 -95.26 -66.87 -40 -26.87

Antenna Polarity & Test Distance: Vertical at 3 M
Freq. Reading Correction Emission Value Limit .

NO. (|\/|qu) (dB 1 VIm) Factor (dB) (dBm) (dBm) Margin (dB)
1 31.08 32.61 -95.26 -62.65 -40 -22.65
2 46.53 29.24 -95.26 -66.02 -40 -26.02
3 107.87 23.66 -95.26 -71.60 -40 -31.60
4 158.46 25.21 -95.26 -70.05 -40 -30.05
5 197.83 22.36 -95.26 -72.90 -40 -32.90
6 380.98 26.22 -95.26 -69.04 -40 -29.04

Remarks:

1. Follow ANSI 63.26 section 5.2.7 d), Emission Value (dBm) = E (dBuV/m) + Correction Factor @ 3m.
2. Correction Factor (dB) = 20log(D) — 104.8; where D is the measurement distance @3m
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| Below 1000 MHz |

Mode l TX Channel 43241+43439 | Frequency Range
Antenna Polarity & Test Distance: Horizontal at 3 M
Freq. Reading Correction Emission Value Limit .
No. (Mqu) (dBuVim) | Factor (dB) (dBm) (dBm) MG (1)
1 30.94 28.21 -95.26 -67.05 -40 -27.05
2 109.53 23.18 -95.26 -72.08 -40 -32.08
3 149.55 23.74 -95.26 -71.52 -40 -31.52
4 196.7 26.74 -95.26 -68.52 -40 -28.52
5 310.8 22.4 -95.26 -72.86 -40 -32.86
6 485.4 27.92 -95.26 -67.34 -40 -27.34
Antenna Polarity & Test Distance: Vertical at 3 M
Freq. Reading Correction Emission Value Limit .
NO. (MH(i) (@B uVim) | Factor (dB) (dBm) (dBm) M 1)
1 30.98 32.11 -95.26 -63.15 -40 -23.15
2 46.95 29.21 -95.26 -66.05 -40 -26.05
3 107.39 23.18 -95.26 -72.08 -40 -32.08
4 159.04 25.4 -95.26 -69.86 -40 -29.86
5 197.61 22.51 -95.26 -72.75 -40 -32.75
6 380.46 25.99 -95.26 -69.27 -40 -29.27
Remarks:

1. Follow ANSI 63.26 section 5.2.7 d), Emission Value (dBm) = E (dBuV/m) + Correction Factor @ 3m.

2. Correction Factor (dB) = 20log(D) — 104.8; where D is the measurement distance @3m
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Mode | TX Channel 43292+43490 | Frequency Range | Below 1000 MHz

Antenna Polarity & Test Distance: Horizontal at 3 M

No Freq. Reading Correction Emission Value Limit Margin (dB)
' (MHz) (dB 1 V/m) Factor (dB) (dBm) (dBm)

1 31.02 27.95 -95.26 -67.31 -40 -27.31

2 108.99 23.22 -95.26 -72.04 -40 -32.04

3 148.93 23.11 -95.26 -72.15 -40 -32.15

4 196.73 26.77 -95.26 -68.49 -40 -28.49

5 311.46 22.5 -95.26 -72.76 -40 -32.76

6 485.76 28.44 -95.26 -66.82 -40 -26.82

Antenna Polarity & Test Distance: Vertical at 3 M
Freq. Reading Correction Emission Value Limit .

NO. (MH(i) (@B uVim) | Factor (dB) (dBm) (dBm) M 1)

1 30.98 32.71 -95.26 -62.55 -40 -22.55

2 47.04 28.99 -95.26 -66.27 -40 -26.27

3 107.52 24.15 -95.26 -71.11 -40 -31.11

4 158.75 24.94 -95.26 -70.32 -40 -30.32

5 197.63 22.62 -95.26 -72.64 -40 -32.64

6 380.63 25.78 -95.26 -69.48 -40 -29.48
Remarks:

1. Follow ANSI 63.26 section 5.2.7 d), Emission Value (dBm) = E (dBuV/m) + Correction Factor @ 3m.

2. Correction Factor (dB) = 20log(D) — 104.8; where D is the measurement distance @3m
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Above 1GHz Data :
Band 42CA
Mode | TX Channel 43190+43388 | Frequency Range | Above 1000 MHz
Antenna Polarity & Test Distance: Horizontal at 3 M
Freq. Reading Correction Emission Value Limit .
No. (MH2) (dByVim) | Factor (dB) (dBm) (dBm) Emein (12
1 7120 31.55 -95.26 -63.71 -40 -23.71
2 8900 32.09 -95.26 -63.17 -40 -23.17
3 10680 31.39 -95.26 -63.87 -40 -23.87
4 12460 32.54 -95.26 -62.72 -40 -22.72
5 14240 32.29 -95.26 -62.97 -40 -22.97
6 16020 32.78 -95.26 -62.48 -40 -22.48
Antenna Polarity & Test Distance: Vertical at 3 M
Freq. Reading Correction Emission Value Limit .
NO- | (MHz) (dBxV/m) | Factor (dB) (dBm) (dBm) BB (CI2)
1 7120 31.82 -95.26 -63.44 -40 -23.44
2 8900 32.61 -95.26 -62.65 -40 -22.65
3 10680 32.74 -95.26 -62.52 -40 -22.52
4 12460 32.42 -95.26 -62.84 -40 -22.84
5 14240 32.72 -95.26 -62.54 -40 -22.54
6 16020 33.09 -95.26 -62.17 -40 -22.17
Remarks:

1. Follow ANSI 63.26 section 5.2.7 d), Emission Value (dBm) = E (dBuV/m) + Correction Factor @ 3m.

2. Correction Factor (dB) = 20log(D) - 104.8; where D is the measurement distance @3m
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Mode | TX Channel 43241+43439 | Frequency Range | Above 1000 MHz

Antenna Polarity & Test Distance: Horizontal at 3 M

Freq. Reading Correction Emission Value Limit .
No. M qu) (dByVim) | Factor (dB) (dBm) (dBm) I (1)
1 7130.2 32.01 -95.26 -63.25 -40 -23.25
2 8912.75 32.72 -95.26 -62.54 -40 -22.54
3 10695.3 32.27 -95.26 -62.99 -40 -22.99
4 12477.85 32.43 -95.26 -62.83 -40 -22.83
5 14260.4 33.11 -95.26 -62.15 -40 -22.15
6 16042.95 33.59 -95.26 -61.67 -40 -21.67
Antenna Polarity & Test Distance: Vertical at 3 M
Freq. Reading Correction Emission Value Limit .
NO. M qu) (dBuVIim) | Factor (dB) (dBm) (dBm) DA (CI2)
1 7130.2 31.39 -95.26 -63.87 -40 -23.87
2 8912.75 31.94 -95.26 -63.32 -40 -23.32
3 10695.3 32.54 -95.26 -62.72 -40 -22.72
4 12477.85 32.55 -95.26 -62.71 -40 -22.71
5 14260.4 32.54 -95.26 -62.72 -40 -22.72
6 16042.95 33.72 -95.26 -61.54 -40 -21.54
Remarks:

1. Follow ANSI 63.26 section 5.2.7 d), Emission Value (dBm) = E (dBuV/m) + Correction Factor @ 3m.

2. Correction Factor (dB) = 20log(D) — 104.8; where D is the measurement distance @3m
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Mode ‘TX Channel 43292+43490 ‘ Frequency Range ‘Above 1000 MHz

Antenna Polarity & Test Distance: Horizontal at 3 M

Freq. Reading Correction Emission Value Limit .
No. M qu) (dByVim) | Factor (dB) (dBm) (dBm) I (1)
1 7140.4 31.98 -95.26 -63.28 -40 -23.28
2 8925.5 32.29 -95.26 -62.97 -40 -22.97
3 10710.6 32.38 -95.26 -62.88 -40 -22.88
4 12495.7 32.25 -95.26 -63.01 -40 -23.01
5 14280.8 32.88 -95.26 -62.38 -40 -22.38
6 16065.9 33.04 -95.26 -62.22 -40 -22.22
Antenna Polarity & Test Distance: Vertical at 3 M
Freq. Reading Correction Emission Value Limit .
NO. M qu) (dBuVIim) | Factor (dB) (dBm) (dBm) DA (CI2)
1 7140.4 31.5 -95.26 -63.76 -40 -23.76
2 8925.5 32.37 -95.26 -62.89 -40 -22.89
3 10710.6 32.76 -95.26 -62.50 -40 -22.50
4 12495.7 32.31 -95.26 -62.95 -40 -22.95
5 14280.8 32.9 -95.26 -62.36 -40 -22.36
6 16065.9 33.57 -95.26 -61.69 -40 -21.69
Remarks:

1. Follow ANSI 63.26 section 5.2.7 d), Emission Value (dBm) = E (dBuV/m) + Correction Factor @ 3m.

2. Correction Factor (dB) = 20log(D) — 104.8; where D is the measurement distance @3m
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5 Pictures of Test Arrangements

Please refer to the attached file (Test Setup Photo).
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Appendix — Information of the Testing Laboratories

We, Bureau Veritas Consumer Products Services (H.K.) Ltd., Taoyuan Branch, were founded in 1988 to

provide our best service in EMC, Radio, Telecom and Safety consultation. Our laboratories are accredited and
approved according to ISO/IEC 17025.

If you have any comments, please feel free to contact us at the following:

Lin Kou EMC/RF Lab Hsin Chu EMC/RF/Telecom Lab
Tel: 886-2-26052180 Tel: 886-3-6668565

Fax: 886-2-26051924 Fax: 886-3-6668323

Hwa Ya EMC/RF/Safety Lab
Tel: 886-3-3183232
Fax: 886-3-3270892

Email: service.adt@tw.bureauveritas.com
Web Site: www.bureauveritas-adt.com

The address and road map of all our labs can be found in our web site also.

--- END -
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